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No Handim L % PARTS NAME B w %

PARTS Na QTY  KEMARKS
1 KCAOOOL  AF 47 574 779r0b (R) BRACKET (R) 1
2 KCAI604 A} 47 474 7°7%0b (L) BRACKET (L) 1
3 ESCO830 *wy7 47wk (M8 X 30) CAP BOLT (M8 X 30) 2
4 ELSIO  A7Wu#T muvw (2-ML10) SPRING WASHER (2-M10} 2
5 ESCI025 w7 & Wh (MIO X 25) CAP BOLT (Mi0 X 25) 2
6 KCADOO3 b 57 74 Mvr 47 CONE STAND MOUNTING PLATE 2
7 ESC0612 37 4Nk (M6 X 12) CAP BOLT (M6 X 12) 4
g KIAODO1 A} %7 %74 CONE STAND PLATE 1
9  ESCO612 Fry7 N (Mo X 12) CAP BOLT (M6 X 12) 4
10 SIS0502 7vey WASHER 4
11 NADO23 Ak ¥7 #77 CONE STAND DISK 16
12 NAOOZ28  AM7 &7 toh CONE STAND POLE ASSY. 16
13 HDS5002  7on' 4 kvb (56 TENSION SWITCH ASSY. (5G) 24
14 SIS2124 %7 7HT 3 LONG HEAD SCREW 4
15  SIS5402 #°4F ©o-7- GUIDE ROLLER 1
16 ESCO515 w7 & Wk (M5 X 15) CAP BOLT (M5 X 15) 1
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No  BRendlrE m 4 PARTS NAME il fis &
PARTS Na QTY  REMARKS
1 KCAQDOS  7on'3 774 - CONE STAND PLATE POLE 2
2 KCAQOD7  7om°% 974 7%k (R) BRACKET (R) 1
3 KIADS07 773 474 79y (L) BRACKET (L) 1
4 KCAOOD9 &' -4 3n xv STUD FOR POLE )
5 ESCOB16 Hy7 F A (M6 X 16) CAP BOLT (M6 X 16) 4
6 ESCO618 7 F Mk (M6 X 18) CAP BOLT M6 X 18) 2
7 KOXCO004 SKOIB3-W 7wdy kadi " M SIGNAL POLE 1
8  FESCS0515 T4 397" F b (M5 X 15) CAP BOLT M5 X 15) WITH WASHER 2
O KIXDO548 kary" b =71 (CA-175) SIGNAL POLE CABLE (CA-175) )
10 KCAOS0Z A} 7o04 n'= YARN GUIDE BAR 2
11 ESCO630 F»7° £ Wb (M6 X 30) CAP BOLT Mp X 30) 4
12 KCAQOL7  AF 7vH BIor 74 YARN GUIDE BRACKET 0
13 KAAQOSL  AF 7oHf #F % 904 MOVABLE LATCH 0
14 KAADDSZ A} Tl 797 HOOK 0
15 KCA1B0Z  Fun7d FMIPry 4 TENSION SWITCH FIXING ARM 1
16 ESCOB10 74 Wb (M X 10) CAP BOLT (M6 X 10) 4
17 KCA1603 b~ (77137 2260L TROLLEY WIRE 4
18  EE1406  hm)= &7 ¥ vy 771 WIRE INSULATING PLATE 0
19 KCXD2013 7on°% #=7" % (CA-57) TENSION CABLE (CA-57) 1
20 HIADDLE a2y Miori £ CONNECTOR COVER 1
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No %Btlﬁlﬁ% [aa] Z PARTS NAME ﬁiﬁ( @ﬁ? %‘
PARTS Na QTY REMARKS

1 KCAGD14  #¥"3 437 574 7799+ (R)  SECOND BRACKET (R) 1

2 KCAGO1S & 3 4847 274 7°3%»F (L) SECOND BRACKET (L) 1

3 SIS2124 +97 TR a LONG HEAD SCREW 4

4 KCAOS06 73 {h 47 %74 SECOND CONE STAND PLATE 1

5 ESMOA35 ¥y 4y (MB X 35) BUTTON SCREW (M6 X 35) 4

5 ENBOS 771 ub (MB) CAP NUT (Mg) 4

7 GADOIG AP T AR CONE STAND DISK 8

8 KCAOOI8  Ab #7 &% CONE STAND POLE 8

9  EN8OE  74m tub (M6 CAP NUT (M6) 8

11 SISE7R9 #% n'# PUSH SPRING 8

12 BAIOL1 A} 47 5 4F CONE STAND GUIDE 8

13 ZESYOOL  +vb 7977 *-r (SSUPY) SHIMA SET-UP YARN (SSUPY) 0 FOR SET-UP 733"y 3%
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No o EBEREE St & PARTS NAME i m &
PARTS No QTY  REMARKS

1 KCALB05 7127 M dudd FLUORESCENT LIGHT BODY 1

2 HIADD24  #479b9 #v - LIGHT COVER 1

3 HIA0D2Z  HMF 7" (L) SIDE CAP (L} 1

4 HIAD022 b 3vy7 (L) SIDE CAP (L) 1

5 WHISO1002 FLAOSSW/37-B  #{a91% FLUORESCENT LIGHT (40W) 1

6 WMAT14050 7+ #y GLOW LAMP 1

7 HIAO023  Vrob v n'y SOCKET PLATE 2

8 ESRO406 172 4% (M4 X 6) (z=2m-4)  TRUSS HEAD SCREW (M4 X 6) (UNICHROME) 2

0 ESCOS15 #7 #Ab (M5 X 15) CAP BOLT (M5 X 15) 2

01 KCXS2001 #4127 W dvdd FLUORESCENT LIGHT ASSY. 1 1+243+4+5+6+7+8

SKC122CS Z21A-04



No  #ordr®  an % PARTS NAME T W E
PARTS Na QTY  REMARKS
1 KLBOOO3  #u91 ~"»b (S 5G BED 1
2 ESC1265 #rvy7° Kb M2 X 65) CAP BOLT M12 X 65) 4
3 KCBOOOZ  #vy bk 7" Zryb CARRIAGE RAIL BRACKET 12
4 ESC0825 Fvy7 i Ab (M8 X 25) CAP BOLT (M8 X 25) 24
5 EPTR0Z8 7 -ty (B0 X 28) TAPER PIN (6.0 X 28) 24
6 KCBOS0Z  #vvy™ 1~ (F) CARRIAGE RAIL (F) 1
7 KCBOS03  #vy” b (B) CARRIAGE RAIL (B) 1
& ESCO818 Fry7 4 Wk (M8 X 18) CAP BOLT M8 X 18) 12
9 KCBOSO4 77 dwb A7{F° L-) MAGNET SLIDING RAIL 2
10 KCBOSO7 — twyr ¥ =y (106G} NEEDLE SELECTTON GAUGE (106G) 1
11 KCBOOOG 7% MIvF €' GAUGE ATTACHING PIN 7
12 ENFO6 7305 +ob (M6) FLANGE NUT (M6) 7
13 KCBOO1L  ®%v ¥ s7s i ZERO POINT CAM 1
14 ESCOB10  Fwy7 & Ab (M6 X 10) CAP BOLT (M6 X 10) 1
15 BIS05GZ2 i WASHER 1
16 EP14006 v by (B) 4.0X6 FASTENER PIN (B) 4.0 X 6 2
17 KCBOO1Z2 794077 Yadb i w'y (R} RACKING SLIDING PLATE (R) 2
18 ESCO828 *vy7" & Wb (M8 X 28) CAP BOLT (M8 X 28) 4
19 SISO508 i+ WASHER 4
20 KCBOOL3 vy b’ wy (L) RACKING SLIDER (L) 2
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Yo EwdE an A PARTS NAME T O #
PARTS Na QTY  REMARKS

21 KCBOO14  R.%amh o vidas™ i A(R) SLIDING PLATE HOLDING PLATE (A) (R} 4

22 KCBOOIS  7»%»%7 yayh™y »'y #¥2 474 SLIDING PLATE HOLDING PLATE 4

23 ESCOB1S #vv7 k"M (M6 X 15) CAP BOLT (M6 X 15) 16

24 KCBOO16  79%s%" Jaub™y #7411 n» SLIDING GUIDE PLATE 2

25 ESC0512 #vy7"#°MF (M5 X 12) CAP BOLT M5 X 12) 4

27 KBOOOZ 7Yy AN nTr (C) SET-UP GUIDE PLATE (C) 2

28 KLBOO0Z 77y a7 4N nr (C) SET-UP GUIDE PLATE (C) 1

29 KCBOOZ28 %77 -7 oF SUB-ROLLER HOLDER 1

30 SISO031 k7 3% FLAT HEAD SCREW 8

31 KCBIG03 ey 4745 (91) GUIDE PANEL (UPPER) !

32 SISO0055  k3Ry FLAT HEAD SCREW 3

33 KCXJO702 SES122 vayy A tob SHOCK SENSOR ASSY. (122} 2

34 KCBIGOG  +frv 74} (91) (F) GUIDE PANEL (UPPER) (F) 1

35 SIS0031 w7 %7 FLAT HEAD SCREW 6
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No HendFm % PARTS NAME B W #
PARTS No QTY  REMARES

1 KCBOO2G  Fam1 mvr M99 A BRUSH HOLDER v

7 ESCOL0 o7 & Mk (M6 X 10) CAP BOLT (M6 X 10} 4

3 EHH019 »r (50 X 19) BRUSH (50 X 19) 4

4 (BOO22  *ava 7abb FELT 4

5 KCBOO2Z  Avid ~'yb An - BED COVER 1

6 KCBO022  dvdd ~79h™ 4n'- BED COVER 1

7 KCBO022  #v9{ ~ v} - BED COVER 2

8 ESNOBO& AT (M X 8) ROUND HEAD SCREW (M6 X 8) 16

9 KCBOS10 #%°3 1-9— #n— SUB-ROLLER COVER 1

10 ESNOS08 474y (M5 X 8) ROUND HEAD SCREW (M5 X 8) 2

14 KIBOOO4  yvh—hh ¥amz 25" {((S) OIL POT (CS) 1

15  ESCOR10 #e7 & 0F (M6 X 10) CAP BOLT (M6 X 10) 1

16 FHBOO12  #af1 iV BRUSH 2
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NEEDLE CAM PLATE 5G

b 5G
b 5G
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2 KCCO802

1 KLCOOO1

SELECTCR CAM PLATE 5G

FLAT HEAD SCREW
FLAT HEAD SCREW

SIS0024  k7%y°
SIS0016  k33%"

TAPER PIN (3.0 X 10)

EPT3010 #=-&"» (3.0 X 10)

3
4
5

FASTENER PIN (B 3.0 X 8)

FLAT HEAD SCREW

SISO045  v7Fy”
EP103008 3% v", (B 3.0 X 8}

6

{
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Yo HeEERT & & PARTS NAME e i &
PARTS Mo QTY  REMARKS

1 KLCOOI8 ==} W4y %k 56 NEEDLE RAISING CAM 56 4 N3(M-HOOK) OPTION
1 KLCOOB4  N.VAY v %k (L797) NEEDLE RATSING CAM (1-HOOK) 4

2 KLCOOTO  MvR77 % 44 (A) (50) TRANSFER RECEIVE CAM (A) (5G) 4 N3(M-HOOK) OPTION
2 KLCOO8S  Mvidr Wr hh (A) (L79%) TRANSFER RECEIVE CAM (A} (L-HOOK) 4

3 KCCOS05  Fova77 W #h (B) (5G) TRANSFER RECEIVE CAM (B) (5() 4 N3(M-HOOK) OPTION
3 KLCOOSE  +3va77 oF 44 (B) (L 7o) TRANSFER RECEIVE CAM (B) (L-HOOK) 4

4 KCCOR0B 2345 = #741+ a4 (50) SLIDER GUIDE CAM (5G) 4 N3OMHOOK) OPTION
4 KLCOOST 2349 =4V 94 (L 797) SLIDER GUIDE CAM (L-HOOK) 4

5  SIS0068 k74 FLAT HEAD SCREW 32

6  SISO066 kIR FLAT HEAD SCREW 8

7 FPI103008 37°v% vy (B 3.0 X 8) FASTENER PIN (B 3.0 X & 24

& KLCODOZ  =}'W #°4} %4 A (£#4-)5G  NEEDLE GUIDE CAM A (CENTER) 5G 2

9 KLCOOO3  =—F'W #°4} %4 B (£49-)5G  NEEDLE GUIDE CAM B (CENTER) 5G 2

10 KLCO0O4  =-F% 474} 4 A (#4}7)5C  NEEDLE GUIDE CAM A (SIDE} 5G 4

11 KLCOD05  =—Fw #°4} 34 B (R) 56 NEEDLE GUIDE CAM B {(R) 5G 2

12 KLCOO06 =} & #°4F 24 B (L) 5G NEEDLE GUIDE CAM B (L) 5G 2

13 SIS0093 #3945 FLAT HEAD SCREW 12

14 EP103009 3’ 9% v (B3.0X9 FASTENER PIN (B 3.0 X 9) 12

15 KLCOOBL  ==F W #°4F #4 C (R NEEDLE GUIDE CAM C (R) 5G 2

16 KLLO062 =} #° 40 #4 C (L) NEEDLE GUIDE CAM € (L) 5G 2
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No  SimdEm  n % PARTS NAME et fm &
PARTS No QTY  REMARKS

17 KLCOO63 =}k #°4F 44 C (xv5-15G  NEEDLE GUIDE CAM C (CENTER) 5G 2

18 SIS0034 <7 207 FLAT HEAD SCREW 12

19 EP103008 3774 v (B 3.0 X 8) FASTENER PIN (B 3.0 X 8) 12
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No #HinEm M B PARTS NAME ot M %
PARTS Na grYy  REMARKS

1 KCCOB15  ure— 27 4% 94 (A) 5G SELECTOR GUIDE CAM (A) 5G 2

2 KCCO816  +u79— #°4M #L (B) 56 SELECTOR GUIDE CAM (B) 5G 4

3 KCCO817  +bys— #°4} #4 (C)(R} 56 SELECTOR GUIDE CAM (C)(R) 5G 2

4 KCCO818  +byy— 474+ A4 (C)(L) 5G  SELECTOR GUIDE CAM (C) (L) 5G 2

5 KCCO819  tbas— 774+ a4 (D) 56 SELECTOR GUIDE CAM (D) 5G 2

6 KCCO820  +y7o— #°4F 4 (E)(R) 56 SELECTOR GUIDE CAM (E){(R) 3G 2

7 KCCO821  try— #7418 4 (E)(Ly 56 SELECTOR GUIDE CAM (E) (L) 3G 2

8 SIS0034 ks & FLAT HEAD SCREW 32

G EP103006 3% ¥°» (B 3.0 X 6)(S)  FASTENER PIN (B 3.0 X 6} (S) 32

10 KLCOOS0 YG#h A (R) YARN GUIDE CAM A (R) 2

11 K005 YGAL A (L) YARN GUIDE CAM A (L) 2

12 SIS0004  wvks &y FLAT HEAD SCREW 8

13 SIS0026 7wvk3 &y FLAT HEAD SCREW 4

14 EP13012 vk vty B3.0X12) FASTENER PIN (B 3.0 X 12) 8

15 KL£0052  YG#L B YARN GUIDE CAM B 4
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No  Hhandre i PARTS NAME W W &
PARTS Na OTY  REMARKS

1 KLCo074 v 47 1/4P (R) (5G) STITCH CAM 1/4P (R} (5G; C4

2 KLCOO7s b aw 1/4P (L) (5G) STITCH CAM 1/4P (L) (5G) 4

3 KLCOG76  #4v 1/4P (R) (5G) (#7»7Y) SECOND STITCH CAM 1/4P (R) (5G) 0 OPTION

4 KLCOO77  Maw 1/4P (L) (5G) (¥ »71) SECOND STITCH CAM 1/4P (L) (5G) 0 OPTION

5 SISNOSE *7 &Y° FLUSH HEAD SCREW 8

6 KCCO820  Movary LAYV V0 B TRANSFER RAISING CAM 4 N3 (M-HOOK) OPTION

& KCCO938  TR.LAY 4 4k 5G (L-7v4) TRANSFER RAISING CAM(5G) (L-HOOK) 4

7 KCOCOR3S  #v7 77l TUCK PRESSER 4

8 KLCO068 M+ 4 Lo (R BG SECONDARY PRESSER (R) 5G 4

9 KLCOOKS ML 7L (L) 56 SECONDARY PRESSER (L) 5G 4

10 KCCO838  mah} 77 Ly WELT PRESSER 8

11 KCCOR39 274 xib 77 Lo FTXED WELT PRESSER 4

12 SIS0068  w7ss’ FLAT HEAD SCREW 8

13 EPRO3008 37 7% " (D 3.0X 8) FASTENER PIN (D 3.0 X &) 8

14 KCCOR4E o} ¥ vy 57 4h (R) SELECT JACK CLEAR CAM (R) 4

15 KCOCO847  dbabh idver ¥ Ak (L) SELECT JACK CLEAR CAM (L) 4

16 KCCO854  4b2y— WAy v0™ b (RI(BG) SELECTOR RAISING CAM (R) (50G) 4

17 KCCO85G  #bas— VAL 01wk (L) (5G) SELECTOR RAISING CAM (L) (5G) 4
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NSURTF—A T UTRA
Transfer ratsting cam

No  &andEH b % PARTS NAME B W &
PARTS Na QTY  REMARKS
1 KLCOOO9  bvA7y ik ¥4%¥ 3 774 TRANSFER CAM SET BRACKET 4
2 SIS0068 kI FLAT HEAD SCREW 8
3 EP103008 7% £’y (B 3.0 X 8) FASTENER PIN (B 3.0 X &) 8
4 SISE345 1y nR PUSH SPRING 4
5 KCCOR31 A7y #Hx {4 SPRING HOLDING PLATE 4
6 ESCO405 Fo7" 4 4 (M X 5) CAP BOLT (M4 X 5) 4
7 KCCO832  #h 2} L' CAM EXCHANGE LEVER 4
8 SIS4309 TroE v PIN WITH HEAD 4
9  ESFO4M4  Foob 47 (M X 4) SETSCREW (M4 X 4) 4
10 KCC0938  TR.VAY »2 4k 5G (L-7v9) TRANSFER RAISING CAM(5G) (L-HOOK) 4
11 FFCO546  SOL Mivrd4 SOLENOID FITTING PLATE 4
12 ESCSI406 tha Frv7" # Wb (M X 6) CAP BOLT (M4 X 6) (WITH WASHER) 8
13 KCXHO703  #h SOL +vb 1 CAM SOL ASSY. 1 4
14 ESHS0305 +hx 647 "W} (M3 X 5) HEXAGON BOLT (M3 X 5) 8
15 KCOC0899 77773 +— Abun — (834) PLUNGER STOPPER (834) 4
16 ESHSO307 t4x 647467 Wk (M3 X 7) HEXAGON BOLT (M3 X 7 8
17 KCCO114 b7y a2 hhtfd ay {(R)  SELECT JACK CLEAR CAM BRACKET (R) 2
18 KCCO115  &b#hy ¥t ahti3 a¥ {(L)  SELECT JACK CLEAR CAM BRACKET (L) 2
19 KCCO844  SJ.#r di ¥ 254 ((R) SELECT JACK CLEAR CAM BRACKET {CR) 2
20 KCCO845  SI.#¢ 4L ¥4% 25714 (CL) SELECT JACK CLEAR CAM BRACKET (CL) 2
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NS URTr—LA DT HA
Transfer ratsing cam

No o Bhandm A & PARTS NAME . =
PARTS No QTY  REMARKS
21 SIS0068  e3dy FLAT HEAD SCREW 16
22 EP103008 /'7% v~ (B 3.0 X 8) FASTENER PIN (B 3.0 X 8) 16
23 KCCO®46  Hrb ¥ 497 #5 Ak (R) SELECT JACK CLEAR CAM (R) 4
24 KCCOBAT  ®U7E ¥7vsh 57 Ak (1) SELECT JACK CLEAR CAM (L) 4
25 SIS0518 09— ROLLER 8
26 SIS0430 THIHE BT PIN WITH HEAD 3
27 ESF0405 #utybay” (M X 5) SETSCREW (M4 X 5} 3
28 KCCO121 A3V Ab A¥x 4% SLIDE CAM HOLDING PLATE 4
26 ESCO405 *ry7°# M (ML X 5) CAP BOLT (M4 X 5) 8
30 KCCO850  S.WA¥ »0 hhf% 397 {(A)(R)  SELECTOR RAISING CAM BRACKET (A) (R) 2
31 KCCO851  S.UAY vy hibdA% a5 {(A) (L)  SELECTOR RAISING CAM BRACKET (A) (L) 2
32 KCCO85Z S WAV »r dbied% 3574 (B) (R)  SELECTOR RAISING CAM BRACKET (B} (R) Z
33 KCCO853  S.UWAY vy #bdd% 2474(B) (L)  SELECTOR RAISING CAM BRACKET (B) (L) 2
34 ESC406  Fe7 £ (M X 6) CAP BOLT (M4 X 6) 16
35 EP103006 3% v'» (B 3.0 X 6)(S)  FASTENER PIN (B 3.0 X 6)(S) 16
36 KCCOB54  4b9- V¥ ¥y #h (R)(5G)  SELECTOR RAISING CAM (R) (5G) 4
37 KCCO855 by VA ¥y #h (L)(5G)  SELECTOR RAISING CAM (L) (5G) 4
38  SIS0518 ©-7- ROLLER 8
39 SISM430 7k Ty PIN WITH HEAD 8
40 ESFO405  Amevbey” (M4 X B) SETSCREW (M4 X 5) 8
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KICK SPRING

SELECT JACK PRESSER BRACKET
FLAT HEAD SCREW

WELT PRESSER HOLDING PLATE (R)
WELT PRESSER HOLDING PLATE (L)
FLUSH HEAD SCREW

WELT PRESSER JOINTING LINK

STRAIGHT PIN
SETSCREW (M4 X 4) (MEC)

WELT PRESSER MOVING LINK
STRAIGHT PIN

FLAT HEAD SCREW
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Tuck presser

N Tlyth—

No  EfiniEs A & PARTS NAME &g W *
PARTS No QTY  REMARKS
1 KCCO83S 497 7 bk TUCK PRESSER 4
2 KLCOD68  M# A T LA (R) 56 SECONDARY PRESSFR (R) 5G 4
3 KLLO069 M8 4 7 bt (L) 56 SECONDARY PRESSER (L) 5G 4
4 EJNOOO6 N.o-3—- 3 X 27.8 L STRAIGHT PIN 8
5 ESFO404M foivh 457 (ML X 4) (Av7) SETSCREW (M4 X 4) (MEC) 8
6 KCCO099 ¥ ¥ #Hz 4y PIN HOLDING PLATE 4
7 SISG002 wWed A FLAT HEAD SCREW 8
& SISEH20 ¥4 AR KICK SPRING 12
9 KCCOLLL A MY Mivr 43 (3on) SOLENOID FITTING PLATE (TUCK) 4
10 KCCOL1Z MY Mivr 4% (R) SOLENOID FITTING PLATE (R) 4
11 KCCOL13  wb/4b Riwr 4% (L) SOLENOID FITTING PLATE (L) 4
12 FSCS2406 £ ¥xy7 % 4 (W X 6) CAP BOLT (M4 X 6) WITH WASHER 24
13 SOLAOOO2  %-7° W 4b (KS735P) KEEP SOLENOID (KS735P) 12
14 ESNS265 BAA TR (M2.6 X 5) ROUND HEAD SCREW (M2.6 X 5) WITH WASHERS 40
15 KCCO254  #=dbh 77 b= 4740 Ay WELT PRESSER GUIDE PLATE &
16 SIS0003 k7 4 FLAT HEAD SCREW 8
17 EJNOOO4 N.i=7- 3% 23.8 A STRAIGHT PIN 4
18 KLCOOLT M #9074 SOL Mivks 4 SOLENOID FITTING PLATE SET BASE 4
19 FSCO406 o7 50 W X 6) CAP ROLT (M X 6) 8
20 KLCO012 M ## {#{% %"~ Mvry 4(R)  PRESSER CONTROL PIN FITTING BASE (R) 4
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Tuck presser

" &

(B

PARTS NAME

%

i

PARTS No

¥}

QTY  REMARKS

PRESSER CONTROL PIN FITTING BASE (L)

CAP BOLT (M X 8)

NIETAAF gkt My A (L)

21 KLCOOL3

)

S

(

PRESSER CONTROL PIN LEVER
PIN WITH HEAD

FASTENER PIN (B 3.0 X 6)

e
o
1%
S
— e
e 0]
[
en] .
3_
P
Eaoo
PN
—_ N P
= g e
s A o A
N
o AT W ar
T~ E T
™~ -
L.H.fﬁ.ﬂ
(7P TR
(%)
o0 o [=)]
[ I I I ]
SR
ZEE2
2kl
[N g L
22%2

M X4

(
PRESSER CONTROL PIN

WASHER
SETSCREW

M X 4)

[ A S S A

27 ESFO404  doesh £57

26 ELHO306Y vy
28 KLCOOLS

SET

CAM SOL ASSY.1 (KS735P X 3)

KS735P X 3)

(

91 KDXHO02 #4 SOL tvb 1
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Stitch control
B 73 L

cam

oo Heads oan % PARTS NAME B fw %
PARTS No QIY  REMARKS
1 KLCOO16 M Av %3 774 (R) STITCH CAM BRACKET (R) 4
2 KLCOO17  Mav +4%7s 474 (L) STITCH CAM BRACKET (L) 4
3 SISOL3 oy #57 FLAT HEAD SCREW 16
4 SISM274  AN-R BT STRAIGHT PIN 8
5 EREO30  E-Uv7 (E-3) E-RING (E-3) 8
6 SIS0027 647 37 HEXAGON SCREW 8
7 EP103008 'y ¥y (B 3.0 X 8) FASTENER PIN (B 3.0 X 8) 8
8 FFCO0T 45— My v7e' s MOTOR SET PIN 8
0 SISO013 k7 2% FLAT HEAD SCREW 8
10 KCCO124  F &7 B4- Mivy {¥ MOTOR SET PLATE 8
11 ESCS1406 ¥hA %v»7° &M (M X 6) CAP BOLT (M4 X 6) (WITH WASHER) 24
12 KCXHOBO1 A7wk’ 27" 45— +vb 1 STITCH MOTOR ASSY. 1 (C7360-9012K) &
13 ESNSO308 A% +~7%%" (M3 X 8) ROUND HEAD SCREW (M3 X 8) 16
14 ESNS310Y ®4% 7457 (M3 X 10} (/=) ROUND HEAD SCREW (M3 X 10) (BLACK) 16
15 KLCO019 M v +4% ahl (R} STITCH CONTROL CAM (R) 4
16 KLCO020 Mo 4% ams (L) STITCH CONTROL CAM (L) 4
17 ESFO404  #uwb 457 (ML X 4) SETSCREW (M4 X 4) 16
18  ESHO410M 647 #uyz &7 (M4 X 107 HEXAGON SPRING BOLT (M4 X 10} 5
18 ELHO410P 7% WASHER 8
20 KCCO131 ¥ »7v MuF Mvr 43 (R) SWITCH FITTING PLATE (R) 8
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cam

Stitch control

FEELLFIE 7 A

e &
QTY  REMARKS

AL

PARTS NAME

%

.
|
[=]

i
PARTS No

No

SENSOR ASSY. (4)

)

4

21 KCXJ0OO4  #t- dvb (

[+ o}

TRUSS HEAD SCREW (M2.6 X 8}

ESRO268 +7Z &% (M2.6 X &)

22
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TN

Stitch cam dowel

Yo feadEE om & PARTS NAME W W &

PARTS No QIY  REMARKS
1 KCCOB26 M 77 STITCH CAM DOWEL 3
2 SIS0067 e7ty FLAT HEAD SCREW 8
3 KLCOOOT  Pov 7% #Hr #7% (R DOWEL FITTING PLATE (R} 4
4 KLCODO®  Fov 774 A 474 (L) DOWEL FITTING PLATE (L) 4
5 EJB0O20L & = A" 7Y»)" (MRS2BZZ) BALL BEARING (MR52BZZ) 8
6 SISG3l4 Ty WASHER 8
7 SIM30L THeE AR CAULKING PIN WITH HEAD 8
8  SIS4336 AR-He's STRAIGHT PIN 16
9 SIS0088 #7 # FLUSH HEAD SCREW 8
10 FHCO052  }w §7k" A bn'- (R) STITCH CAM DOWEL PRESSING LEVER (R) 4
11 FHCO053 M ¥v &4 #z bn'- (L} STITCH CAM DOWEL PRESSING LEVER (L) 4
12 EJBO201 #"-h A" 724" (MR52BZZ) BALL BEARING (MR52BZZ) 8
13 5ISE314  Tvix WASHER 8
14 SIS4302 7v 9% Ak vy CAULKING PIN WITH HEAD 8
15 SIS303 877 9% fvr vy STEPPED CAULKING PIN 8
16 SISE608 bF n'4 PULL SPRING 8
17 SISLI93 #°» 7% %% STEPPED SCREW 8
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Selector ratsing cam drilve bar

T LIS — A DT h A EEN—

O %Eﬁl‘?ﬁ‘% oo % PARTS NAME el i #
PARTS No QTY  REMARKS
1 KCCO863  tbit ¥ vy ¥ Ak #19 n' = (LEAR CAM ACTING BAR 2
2 RCCO145  23fF n'— FUHx 7°0w) SLIDE BAR DRIVING BLOCK 2
3 SIS002n  #9iy” FLUSH HEAD SCREW 4
4 EJB0404 3zFa27 AT TUXET (684Z7) MINIATURE BEARING (6847Z) 2
5 SIS4249 s vy CAULKING PIN 2
6 KCCOBB4  H} o= 2877 v~ BAR DRIVING LEVER 2
7 EIBMO2 -8 A7 7Us (604Z7) BALL BEARING (604ZZ) 2
8 KCCO147 7V bn'— My 474 LEVER SET BASE 2
9 SIS0013 k7 #i7 FLAT HEAD SCREW 2
10 SIS0501 Toier WASHER 2
11 FSCO410 Fy7°" F4b (M X 10) CAP BOLT (M4 X 10) 2
12 KCCOBBS  Abyn'= BIvgk’ s STOPPER PIN 4
13 KCCO405  bdy Zbon'- URETHANE STOPPER 4
14 ERHII0 HU»#" (H-11) H-RING 4
15 SIS0010 <wes 337 FLAT HEAD SCREW 4
16 KCCO866  tbry— b5 %" b $47on'—  RAISING CAM DRIVE BAR 2
17 KCCOI45 734} m'— ¥Usz 770y SLIDE BAR DRIVING BLOCK 2
18 SIS0025 #9457 FLUSH HEAD SCREW 4
19  EIB0404 32F27 ATTVLT (BRAZZ) MINIATURE BEARING (68477} 2
20 SIS4249 #d vy CAULKING PIN 2
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Selector raising cam drive bar

U — A DT e S—

Na o AhieEE on % PARTS NAME HE  H #
PARTS Na QTY  REMARKS

21 KCC0236  7ali FELT 4

22 SIM311 #vi &'y CAULKING PIN 8

23 ERE0Z25 E-nvr” (E-2.5) E-RING (E-2.5) 8

24 KCCO388 77 4vh FM"— £} MAGNET HOLDER ASSY. 2

25 KCCO387 #7747k g — £} MAGNET HOLDER ASSY. 2

26 KCCO151 7% &b Mvr 574 CAM FITTING BRACKET 4

27 SISO067  b34y” FLAT HEAD SCREW 8

28 KCCO867  tbos— 7v% Hh SELECTOR RESET CAM 4

29 SIS0068 kiR FLAT HEAD SCREW 8

30 KCXJOOO6 tr4— tyb (6) SENSOR ASSY. (6) 2

31 ESR0O268 +9A4 477 M2.6 X 8) TRUSS HEAD SCREW (M2.6 X 8) 2

32 KCCO631 A= FMAS SENSOR SET PLATE 2
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EHTIF 2 I—5—

Actuator

No  HAeER M % PARTS NAME ¥ W 2
PARTS No (TY  REMARKS

1 KCCO856  7#Faz-y— # 947 ACTUATOR ROX 8

2 KACOL24  7hFai—d— & 907 MIvr 337 ACTUATOR BOX SET SCREW 16

3 EP103006 v 7% v°y (B 3.0 X 6)(S)  FASTENER PIN (B 3.0 X 6)(S) 16

4 KCCOR57  7rFa1—4- BOX A~ —#-(0.05)  ACTUATOR BOX SPACER (0.05) 16

5 KCCO8S8  +uiy 7otar—i— (1) 56 ACTUATOR (1) 5G 8

b KCCORSS  tviy Thaz—— (2) 5G ACTUATOR (2) 5G 8

7 KCCORGD — 7rfar—b— v°v ACTUATCR PIN 16

& EELI78 T WASHER 16

9  EREO20  E-1vr (E-2) E-RING (E-2} 32

10 BBXLOLOO 7odat—i— L4} (MSA-4) ACTUATOR SOLENOID (MSA-4) 16

11 EINS0Z65 42 +° #° (M2 X 6.5) ROUND HEAD SCREW (M2 X 6.5 32

12 KCOORGZ  7hFai—4— #n - ACTUATOR COVER 8

13 KCXF2002 SES122FF(3G) SK26 #1'» PRINTED CIRCUTT BOARD (SK26) 8
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T Uy IHN—

Carrtage cover

No  Shendm dn B PARTS NAME HH B %
PARTS Mo QTY  REMARKS
1 OKLCO021  Hwy™ - CARRIAGE COVER 2
2 EJBOBOL "% A'TWy7T (BORZZ) BALL BEARING {(6087Z) 8
3 SISII31 ¥ ovdsy” (9732 X 7L STEPPED SCREW (9/32 X 7L) 4
4 S5IS0561 Tyrx WASHER 4
5 SIS0508 Ty WASHER 4
6 SISO805 647 +ob NUT 4
7 EJBOS04 -wNTUMYT (698ZZ) BALL BEARING (698ZZ) 8
8 SIS4278 ~'7Isr vy BEARING PIN 4
9  SISH271 43— COLLAR 4
10 ESFO605 fobyhay” (M6 X ) SETSCREW (M6 X 5) 8
11 EJBO701 £ % &' 7Uy2" (B07Z1) BALL BEARING (6077ZZ) 4
12 SIS0138 77 7% &% STEPPED SCREW 4
13 SIS0557 T WASHER 4
14 SIS0502 T WASHER 4
15 ENIO6 647 b (1-M6) NUT (1-M6) 4
16 ESF061Z2 dobobas” (M6 X 12) SETSCRER (M6 X 12) 4
17 ENI06 647 Fyb (1-M6) NUT (1-M6) 4
18 KCCO154 30wy #7410 %29V 7 av(R)  CARRIAGE GUIDE SLIDER (R) 2
19 KCCO155 vy #°4F v29b"7 ~v(L)  CARRIAGE GUIDE SLIDER (L) 2
20 KCC0248 72} FELT 4
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Carrlage cover

No  Bhindrm on % PARTS NAME s W %
PARTS No QIY  REMARKS
22 ESC0527 ey & Wb (M5 X 27) CAP BOLT (Mo X 27) 8
23 KCCO184 - bIvr 374 (10G) SENSOR BASE (10G) 1
24 ESCOS1S #eo7 47 4b (M5 X 15) CAP BOLT (M5 X 15) 2
25 EP13015 % k' (B3 X 15L) FASTENER (B3 X 15L) 2
26 NXOO46 V7 F - MAGNETIC SENSOR 3
27 RCCO404  trA-a7divgy URETHANE STOPPER 3
28  ESFO606 Anbybiy” (M6 X 6) SETSCREW (M6 X 6) 3
29 KCXE002Z PSA-06 #1 > PRINTED CIRCUIT BOARD (PSA-06) 1
30  ERNS308Y tii 47 %% (M3 X 8)(P2)  ROUND HEAD SCREW M3 X 8) (P2) 2
31 WHSG02312 6 #7A~" -#-M3X121. BSB-312 COLLAR (BSB-312) 2
32 KCC0298  PSA #n'» k27 4 - PSA COVER 1
33 ESCM06 7 4 4E (M X 6) CAP BOLT (M4 X 6) 2
34 KCCO86Y  A'TULrT M4 (R) BEARING SET PLATE (R} 2
35 KOCO870 A 7uxp™ Wivkrs™f (L) BEARING SET PLATE (L) 2
36 ESCO410 #y7° &0k (M X 10) CAP BOLT (M4 X 10) 8
37 EP103008 vy ¥'» (B 3.0 X & FASTENER PIN (B 3.0 X 8) 8
38 EJBO8O4 F -IATTULYT (RYBZZ) BALL BEARING (698ZZ) 4
39 SIM243 '~ PIN 4
40 SIS4z44 Av57 5 v PUSHING PIN 4
41 SIS6454  Afv7T v SNAP RING 4
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Carrltage cover

/IN—

\:JS/

Fl

 #
QY  REMARKS

fE%x

PARTS NAME

=
3F)
5]

Ben 5
PARTS Na

Na

1 26429

=P =r

SLIDER HOLDING PLATE
PRINTED CIRCUIT BOARD (PSA-03)

SETSCREW (M5 X 5)

P
—
EX
iIs)
R
_LJ.MH
~ =
N,
qE e 0y
e D
£ 'R e
jumi .%
4r O
2.8
258
FOW
ZESES
[
o] 03
=t = N
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Fo Uy IERETSTY

'\

e

Carrtage

),

‘olntlng bracket

N HaaERS i F PARTS NAME flal% W &
PARTS No QTY  REMARKS

1 KCCO186  *Uvy™ Luay 7°9%vh {ARRIAGE JOINTING BRACKET 1

2 ESCOBL8 ey 4 Mh (M6 X 18) CAP BOLT (M6 X 18) 2

3 FP14014 i vk vy (B 4.0 X 14) FASTNER PIN (B 4.0 X 14) 2

4 KCCOI8T  oy™ Lugy n'y CARRIAGE JOINTING PLATE 1

5 ESCO625 ¥ 7 K Ah (M6 X 25) CAP BOLT (M6 X 25) 2

§ KCCO231 v Wvr 7°myy (B) COVER BLOCK (B) 4

9 ESCOS08P #v»7° & 4+ (M3 X 8) (P=5) CAP BOLT (M3 X 8) (P=5) 8

10 KLCO059 ¥ a7 #n'— My 27~ (R} COVER STAY (R) 1

11 KLCOO0BO & a%r #n'— Myr 27— (L) (OVER STAY (L) 1

12 ESCO406 *r7" % Wb M X 6) CAP BOLT M4 X 6) 4

13 ELS006 27702 7oyx Me (C.B3%)  SPRING WASHER 2

14 ESCOB15 7 & hb M X 15) CAP BOLT (M6 X 15) 2

15 SIS0031 ke 47 FTAT HEAD SCREW 1

17 KCC184G  SW #0vrds SWITCH SET PLATE 1

18 KIXJ0504 NEW SES12ZRT SW 1 NEW SES122RT SW 1 1

19 ERNS238Y +ia+~" 4" M2.3X8(P2)#umi—F  ROUND HEAD SCREW (M2.3X8) 2

20 ESC0O305 #+o7 & Wb (M3 X5) CAP BOLT (M3 X 5) 2
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Stitch presser
AT 9FTLyt—

No A T PARTS NAME ke W #
PARTS XNao 7Y  REMARKS
1 KLCO027  STP.BKT STITCH PRESSER BRACKET 4
2 ESCO410 =97 & AR MW X 10) CAP BOLT M4 X 10) 8
3 SIS4321 T vk vy PIN WITH HEAD 8
4 ESFO404  fobsk 227 (M X 4) SETSCREW (M X 4) 8
5 KLCOO28  A7xF 7wt MU 474 STITCH PRESSER SET BASE 4
6 KLOOO2G  A59F 7 b= vy (A) STITCH PRESSER LINK (A) 4
7 ESF404M Fuksb 257 (M X 4) (Goh) SETSCREW (M4 X 4) (MEC) 4
8 KCC0195 v (B) LINK (B) 4
9 KCCO19%  ZryF 7' bw= Uur ¥y (A) LINK PIN (A) 8
10 KCCO199  A79F 7 lsA= Nivr v°y () LINK PIN (C) 8
11 EREC20  E-Ts4" (E-2) E-RING (E-2) 24
12 ESFO405M fotob 357 (M4 X 5) (Aer) SETSCREW (M4 X 5) (MEC) B
13 KLCO030  A79F 77 bod— +=9- A7 -2 MOTOR BASE 4
14  ESCO408 F97° % % (M X &) CAP BOLT M4 X 8) 3
15 KCXHO705 A2 =%— +9b (3) PULSE MOTOR ASSY. (3) 4
16 ESNSO308 tix +47%3" (M3 X 8) ROUND HEAD SCREW (M3 X &) 12
17 KLCO033 A7 7ot 2479 b - STITCH PRESSER LEVER 4
18 ESFO404M b b 237 (M4 X 4) (Fw4) SETSCREW (M4 X 4) (MEC) 8
19 KLOOO34  A7yF 7" Vo= Usr (D) LINK (D} 4
20 EREQ20 E-"vr' (E-2) E-RING (E-2) 4
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e &

QTY  REMARKS

g

PARTS NAME

2

S]]

Band

PARTS No

.
oA
[&]

Stitch presser
AToF T Lytr—

Ng

=+ o0

5G)

(

STITCH PRESSER (A)
HEXAGON SCREW

Kro#7 bt— (A) (56

SIS0078 7 447

21 KCCO906

22
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Yarn gulde cam

V=254 FhA

Ne &hanEs A # PARTS NAME i m £
PARTS Yo QrY  REMARKS

1 KL0035  YG#L 24 3"y YARN GUIDE CAM GEAR 4

2 ESFO404M Aobyh 57 (M4 X 4) (o) SETSCREW (M4 X 4) (MEC) 8

3 KCC0202 v v aib w7 €75 GEAR PIN 4

4 KLCOO31  YGhh v aby 77 YARN GUIDE CAM DRIVEN GEAR 4

5 KLCO03Z  YG#AL Jb % Wy YARN GUIDE CAM LINK 4

6 KCCO206 i WASHER 4

7 ERE020 E-wr (E-2) E-RING (E-2) 4

8 KCC0294  A7oF 77boA= 377 ' = (A) GEAR COVER (A) 4

9 KCC0295  Afsd 7'boA= 37 410 — (B) GEAR COVER (B) 4

10 ETNS204 tLAFA°35" M2X4 (P4) 2290 ROUND HEAD SCREW (M2 X 4) 16

11 KLCO036  STP. A bIvreF SENSOR FITTING PLATE &

12 ESNS306Y Az #4730 (M3 X 6) ROUND HEAD SCREW (M3 X 6) 16

13 KCXJO005 - vb (5) SENSOR ASSY. (8) 4 SET
14 KLCOO37  YGAh 2% abn'— (A) YARN GUIDE CAM LEVER (A) 4

15 KLC0038  YG#L #4¥ abn'— (B) YARN GUIDE CAM LEVER (B) 8

16 ESFO404M dizeyh #5° (M4 X 4) (A7) SETSCREW (W1 X 4) (MEC) 36

17 KLCO039  YG#k Favtfr’s YARN GUIDE CAM ADJUSTING PIN 4

18 ERE020 E-yv" (E-2) E-RING (E-2) 4

19 KLCOO40  YG oL #f%¥ abn— v'y (A) YARN GUIDE CAM LEVER PIN (4) 4
20 EREO40  E-%or7 (E-4) E-RING (E-4) 4
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Y— A KhL

Yarn gulde cam

fii &
QTY  REMARKS

Ak

PARTS NAME

&

byl
nA

ijiingay
PARTS Na

|
[¥]

Y]

SN ol IEe sl e o}

12)

)
)

R
L

(
(

A
A

YARN GUIDE CAM !
FLAT HEAD SCREW
FLAT HEAD SCREW
FASTENER PIN (B 3.0 X

YARN GUIDE CAM

)

—

]

<@

o

=

e ~

Y

A.Ai‘i.iw

..IM..._.MH}:./.../

GGWMW\W

- N L e

OO

55%00

=2 & [l as]

U A
4

eEEEE

— 0] O Lo

222%2

(B)

YARN GUIDE CAM LEVER PIN

CAM LEVER PIN JOINT

YARN GUIDE CAM B

-y T
(B)

YG AL b4F gl
YGHL A¥ gl — k"

YG 4 B

26 KLCO0SZ
27 KLCOO78
28 KLCOO79
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Stnker cam

No #ands an % PARTS NAME % w &
PARTS Neo QTY  REMARKS

1 KLCOO41  vvp-#h (F) SINKER CAM (F) 4

2 SIS0069  v3As FLAT HEAD SCREW 8

3 KLCOO42  vvb-hu (B) SINKER CAM (B) 4

4 SISOH056 w7 257 FLAT HEAD SCREW 8

5 EP72514 WA v’y (E) (2.5 X 14)  FASTENER PIN (E) (2.5 X 14) 8

6 ESCO4L10 *vy7" £ 4b (M4 X 10 CAP BOLT (MW X 10) &

7 KLCO043  #7a Sk (R) SUB-SINKER CAM (R) 4

8 KLCOO44 473 Shh (L) SUB-SINKER CAM (L) 4

9 KLCOO45  Shdh kv ak™> SUB-SINKER PIN 8

10 KCC1685  #%7a SHh ¥ SUB-SINKER CAM PIN 8

11 SISE630 #vA7 Uy PUSH SPRING 4

12 KLCOO46  23{h 54 #° 4P SLIDING SINKER CAM GUIDE 4

13 SIS0057 k7’ FLAT HEAD SCREW 8

14 KLCOMAT o231} Ak SLIDING SINKER CAM 4

15 KLCOO48  A3AF 74 7% SLIDING SINKER CAM DOWEL 4

16 KLCOO49  254M 44 AHafy DOWEL FITTING PLATE 4

17 SISANG2 #7357 FLUSH HEAD SCREW 8

18 KLCOO71 247+ 41— COVER 4
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No o #AnER M & PARTS NAME it & #
PARTS No gIY  REMARKS
1 KLCo022  *ivy™ 47} CARRIAGE GATE 1
2 ESC0822 w7 & Wb (MR X 22) CAP BOLT (M8 X 22) 8
3 SIS4306 71— k" TAPER PIN 4
6 KLCOOS6  HUyy™ v a7 #n - (F) CAM BOX COVER (F) 1
7 KLCOOS57  ®Uvy YTaw7 - (B-R) CAM BOX COVER (B-R) 1
& KLCODS8  #vvy™ ¥ av7” #n'- (B-L)  CAM BOX COVER (B-L) 1
G KLCO053 7 b dn - PRESSER COVER 2
10 KDCOS80 ¥ agay ¥vof COVER CATCH 4
11 EES09 4y 7" wh (NRP-460) NYLON RIVET (NRP-460) 8
12 SISLI&7 % v% 357 STEPPED SCREW 4
13 BBCOI41 &= % 7Tov7 (A) COVER SET BLOCK (A) 4
14 ESR9406 P72 4y (M4 X 6) (x=ro-i)  TRUSS HEAD SCREW (M4 X 5) (UNICHROME) 8
15 SISK480 4 1'% PUSH SPRING 4
16 KLCOOS5  mdb ryvvay SW M7Fy 4 NEEDLE BREAKAGE SWITCH SET BASE 2
17 ESCO408 +r7"# A+ (M4 X 8) CAP BOLT M4 X 8) 4
18 KLS4001  »idl 2of b NEEDLE BREAKAGE SWITCH ASSY. 2
19 ESCO306 *ry7” "k (3 X 6) CAP BOLT (3 X 6) 2
20 KLCO054  nitl Fuiayns NEEDLE BREAKAGE DETECTING PLATE 2
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Vacuum device

Yo o RRAEE O A & PARTS NAME M m =
PARTS Na QTY  REMARKS

1 KCCIB35 47 ab 7)== /AW tyb NOZZLE ASSY. 2

2 KLCO023  z7- JA°% (F) 56 AIR NOZZLE (F) 5G 1

3 KLCOO72 1= JA°L (B) 56 AIR NOZZLE (B) 5G 1

4 KLCOO24  J7 0 Feod NOZZLE CATCH 2

5 ESCO408 7' F Wk M X 8) CAP BOLT (M4 X &) 4

6 [EE1361  vysAa-7 (UB-0640-W) URETHANE TURE (UB-0640-W) 0 FRONT
7 EE1361 4327 (UB-0A40-W) URETHANE TURE (UB-0640-W) 0 REAR
8 KCCO164  a¥y™v WAT (F-1) PIPE (F-1) 1

9 KCCO165  vay ¥y w47 PIPE 1

10 KCCO166  Samy’» w 47" (B) PIPE (B) 1

11 KCCOL68 3 afvb Fa-7° JOINT TUBE 2

12 KCCO249 7 afsb $a=7 JOINT TURE 1

13 KCCO169 A A7 ¥ afsb 274 PTPE JOINTING RUBRER 1

14 KCCO170 74v%— BOX FILTER BOX 1

15 KCCOI7L 74— tvb FILTER ASSY. 1

16 KCCOI173  74M— 4 9h 30 0y PACKING 1

17 KCCO175 7K »%° 7404 SPONGE FILTER 1

18 KCCO176 a9y v =2 WASTE COLLECTING CASE 1

19 KIC0534 a7 ATR VALVE 1

20 KIC0535 ¥~y MI7k{y VALVE SET PLATE 1
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TRSRE

Vacuum device

No HBAAEE ah A& PARTS NAME Hg % £
PARTS Na QIY  REMARKS

21 ESCO306 #v»7” #7Mk (3 X 6) CAP BOLT (3 X 6) 2

22 WHEIO2800 POP-312 &% 7°37° HOLE PLUG 1

23 KCCO177 w77 VALVE 1

24 EE357 v Ey Vay LOCK 1

25 EINS0265 b4+ 25" (M2 X 6.5) ROUND HEAD SCREW (M2 X 6.5) 2

26 ENO10Z 647 +vb (1-M2) NUT {1-M2) 2

27 KCCOI78 ¥ Ab 72 DUST CASE 1

28 KCCO376 4" AMr-2 7b-4 DUST CASE FRAME 1

29 KCCO256  #°AF ¥=% 74M— Mj7r f9{A)  FILTER FITTING PLATE (A) 1

30 KCCO257  DC.74ih— &9t DC.FILTER ASSY. ]
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— Matln motor

Yo WEET W & PARTS NAME Mt W =
PARTS Yo QTY  REMARKS
1 KCDOOD1I 4 &% MOTOR BASE 1
2 ELHIO 7o (1-M10) WASHER (1-M10) 2
3 ESIC AT Ty (2M10) SPRING WASHER (2-M10) 2
4 ESCi035 7 & Mb (MIO X 35) CAP BOLT (M10 X 35) 2
5 ESHO8SO 647 & kb (M8 X 50) BOLT (M8 X 50) 1
6 ENIORB  BA7 Fub (1-M8) NUT (1-M8) 1
7 KCXZ2008 Ay +9- MAIN MOTOR (HC-SFS82K-S1) 1
8 ELHOR16 v WASHER 4
9 ELSO8 A7 UsE Tviv (2-M8) SPRING WASHER (2-M8) 4
10 ESCOR30 #r7 kWb (M8 X 30 CAP BOLT (M8 X 30 4
11 KGDOO25  * vbwy 77 —1- REDUCTION PULLEY 1
12 ESFOB06 Fobvhil” (M6 X 6) SETSCREW (M6 X 6) 1
13 ESFOA08 fobshis” (M6 X 8) SETSCREW (M6 X &) 1
14 KCDOOO4  Faihy o wvy vah 77— MEDIUM SMALLER PULLEY 1
15  EJRZ00L A 707" (NAG-4904 UL BEARING (NAG-4904 U} 1
16 EPRS025 o-he'y M5.0 X 25) ROLL PIN (M5.0 X 25) 2
17 KEDOOO2  Fahy o wvr 474 77 == MEDIUM LARGER PULLEY 1
18 EJB2005 F - AT (63047Z) BALL BEARING (630477} 1
19 ESCOSIR #7405 X 18) CAP BOLT (M5 X 18) 3
20 KCDOOOR — #9- COLLAR 1
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A =5 — Maln motor

N fSEFT M & PARTS NAME T % =
PARTS No QIY  REMARKS

21 KCDOOOS  Favhy ¥ 090 w47h MEDIUM REDUCTION SHAFT 1

22 SIS0B52  Twor WASHER 1

23 EN116 647 tob (1-M16) NUT (1-M16) 1

24 5185122 T WASHER 1

25  ESCO61Z 7 &b (M6 X 12) CAP BOLT M6 X 12) 1

26 ESHO8120 647 & nb (M8 X 120) HEXAGON BOLT (M8 X 120) 1

27 EN108 637 Hvb {1-MB) NUT (1-M8) 1

28  EBSTO47 #M3v0" " TIMING BELT (250S8M656) 1

29 ELHO8  wyix (1-MB) WASHER (1-M8) 1

30 KCDOOAT  Fouvr AR A - BELT COVER 1

31 ESCOBI0 *ey7" 4 wb (M6 X 10) CAP BOLT (M6 X 10 2

32 ELHOBLIP b7 7% M6 X 11.5 X (.8) WASHER (M6 X 11.5 X 0.8) 2

91 KEDGOO2  Fa v ¥ v 8 77 =7= kok PULLEY ASSY. 1 14+15+16+417+418+19+20
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No  HonfT oAb % PARTS NAME T E #E
PARTS Mo QTY  REMARKS
1 KCDOOLO ¥y 770 77k PULLEY BRACKET 1
2 ESHI070 647 & 4b (MIO X 70) HEXAGON BOLT (M10 X 70) 1
3 ESHIONZ20 6 #7 #" Wb (M10 X 120) HEXAGON BOLT (M10 X 120 2
4 ELSIO  Z7°Ux0" Taix (2-M10) SPRING WASHER (2-M10) 3
5 KEDOOO4  ruvr vt 7= LARGER PULLEY 1
6 EJB2002 & -V ATTHerT (620477) BALL BEARING (6204ZZ) 1
7 ESCO640 Fy7d b (ME X 40) CAP BOLT (M6 X 40) 4
8 EPRS045 uw-ik" s (M5.0 X 45) ROLL PIN (M5.0 X 45) 2
9 KCDOOL3 7 v vay 77 -li- SMALLER PULLEY 1
10 EJjB200G2 & -V A7 7000 (6204Z2) BALL BEARING (6204ZZ) 1
11 KCDOO1S ¥ oo b REDUCTION SHAFT 1
12 ESFO820 fombyiay” (M8 X 20) SETSCREW (M8 X 20 1
13 EBSTO20 »{3v07 ~7Wb TIMING BELT 1
91 KEDGOO3  7v v7 474 7 == &b LARGE PULLEY ASSY. 1 D+6+7+8+9+10
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No ¥R & & PARTS NMAME ik B &
PARTS No QGTY  REMARKS
1 KCDOOL6 ¥ amk™y 7° == 7" 7y} DRIVEN PULLEY BRACKET 1
2 ESHI070 6#% & Wb (MG X 70 HEXAGON BOLT (M1G X 70) 1
3 ESHI0120 6 #7 & &+ (M0 X 120) HEXAGON BOLT (M10 X 120) 2
4 EISI0 A7y Tvix (2-M10) SPRING WASHER (2-M10}) 3
5 KCDOOL7 ¥ av b 7T -- DRIVEN PULLEY 1
6  EJB2501 # - A 7sr" (B205Z7) BALL BEARING (6205ZZ) 2
7 EREB20 H-Uyrt {H-52) H-RING (H-52) 1
8 KCDOOL8 A 7Usr™ A3Ab #7- BEARING THRUST COLLAR 1
G KCDOOIS ¥ adk ™y 77 == a7} DRIVEN PULLEY SHAFT 1
10 SIS331L o WASHER 1
11 ENI16 6% Fob (1-Ml6) NUT (1-M16) 1
12 SIS3103 i WASHER 1
13 ESCOA15 Fr7" K Wb (M6 X 15) CAP BOLT M6 X 15) 1
14 ESF8850 Aobvb 377 (M8 X 50) SETSCREW (M8 X 50) 1
15 ENIO8 647 Fub (1-M8) NUT (1-M8) ]
16  EBSTOL0 #430%° A" M (4472} TIMING BELT (4472) 1
17 FEE382  Abyn'- STOPPER 2
18 KCDOO23 & udd Mo+ Mior 1% SWITCH FITTING PLATE 2
15 ELHOSP 7w WASHER 2
20 ESCO510 %7 47 0F M5 X 109 CAP BOLT M5 X 10) 2
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ER&EEs (&) tlving equipment(Lef 1)

4 = / A\\
\E) @_1/

No Ehentfs  an B PARTS NAME i # #
PARTS Na QTY  REMARKS

21 KCXJ0010 +A +sh (10) SENSOR ASSY. (10) 2

22 ESNS4Z5Y ®i2 47 w5 (M X 25) ROUND HEAD SCREW (M4 X 25) 4

91 KCDGOO4  +° 2% 1% 7°-1- ¥ob DRIVEN PULLEY ASSY. 1 5464748
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Carrtlage

jolntting block

fS,
A
N
. \i’
No  ERAAEE A0 B PARTS NAME (i
PARTS Mo QIY  REMARKS

1 KCDO024 ¥y Vo 77 oyh CARRTAGE JOINTING BLOCK 1

2 KCDO025  ~7 kb Hx BELT PRESSER 1

3 ESCO6LY 7 A hh (M6 X 15) CAP BOLT (M6 X 153) 4

4 KCDOO26  ny hurvay Wy END DETECTCR 1

5 ESCO408 7"k wb (M X 8) CAP BOLT (M4 X 8) 2

6 KCDOO27 =70 £ 4FNs A (91) CABLE GUIDE PLATE A(UPPER; 1

7 ESCOBI0 #ry7 & 4b (M6 X 10) CAP BOLT (M6 X 10) 2

8 KEDGO31 =7V APy B (1) (R) CABLE GUIDE PLATE B (UPPER) (R) 1

9 ESCOS06 7" &4 (Mo X 6) CAP BOLT (M5 X 6) 2

10 KCD1602 =77k L CABLE HOLDER 1

11 ESCO06 7"k kb (M5 X 6) CAP BOLT (M X 6) 2

12 EE1419  AreiArazts KQZEOB-03 INION (KQZE08-03) 1

13 EE780  7'Isf1ME M (TBLYS-03) BRANCH ELBOW (TBLY6-03) 1

14 EE1358  H.74vFa2-77 TUHOR58B-100  URETHANE TUBE (TUHOS58B-100) 0
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Yo #aES oW & PARTS NAME B W Z
PARTS Na QTY  REMARKS
1 KCDOS0L 230 A48 AF- DRIVE GUIDE STAY 1
2 ESHIO70 6 £ Mb (MIG X 70) HEXAGON BOLT (M10 X 70} 4
3 ELSI0 AL Ui (2-M10) SPRING WASHER (2-ML0) 4
4 KOD0520  A7— = (L) STAY COVER (L) 1
5 ESMOBO6 #74v2y (M6 X 6) BUTTON SCREW (M6 X 6) 1
6 KCDOSOZ  # 9z an'- OIL COVER 1
7 ESCO606 Fry7"F Wb (M6 X 6) CAP BOLT (M6 X 6) 1
8 EEB22 N Tyiv (WF-6) SEAL WASHER (W¥-6) 1
9 KDDOOOR  #792 n'— M} Fy7’ SIDE CAP 2
16 ESCO608 Fry7" % &b (M6 X &) CAP BOLT (M6 X 8) 2
11 KDDOOO4 #7792 An'— ¥ A7- OIL COVER SUPPORT 1
12 ESCO610 &7 & uh (M6 X 10) CAP BOLT M6 X 10) 2
13 SIS0R02 7w WASHER 2
14 KCDOS03 770 ~°% MI7F 27— STAY 1
15 KCDOS04 470 ~°7 2% wsb :SES-122  CABLE ROOM MAT (SES-122) 1
16 ESCO608 +ry7"# kb (M6 X 8) CAP BOLT (M6 X 8) 3
17 ELHO6I1 v WASHER 3
18 KCDOO36 7 vb o - MAIN DRIVE COVER 1
19 ESMOBOA 74745 (M6 X 6) BUTTON SCREW (M6 X 6) 2
20 KCDOO3L  #=7"% 74 M 43 (09) (R)  CABLE GUIDE MOUNTING PLATE (LOWER) (R) 1
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No  ABSEE m & PARTS NAME by o #E
PARTS No QTY  REMARKS

21 KCDO032  #7°% &4V M 44(¥%) (L) CABLE GUIDE MOUNTING PLATE (LOWER) (L) 1

22 ESCOR08 +wy7 & 4h (M5 X &) CAP BOLT (M5 X 8) 4

23 ELHOS10F 79ix WASHER 4

24 KCDOO3n 778 ¥z CABLE HOLDER 1

25 ESCOR08 Frv7’ 474 MB X &) CAP BOLT (M5 X 8) 2

26 HIDOD37 =74 ~°7 (RIOO) CABLE ROOM (R100) 0

27 RKDOM4 578 AT 7997 CABLE ROOM FLAP 0

28 KCDOMMO =78 ~7% 7997 CABLE ROOM FLAP 0

29 FFDOO28 7" AU CABLE PARTITION 0

30 KDDOSO7 7770 ~°F 7997 CABLE ROOM FLAP 0

01 RCS027  5=7"0~"7 bob 1225 CABLE ROOM ASSY. 1225 1 SET
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Ne &lads  an PARTS NAME T M £

PARTS No QTY  REMARKS
1 KCF1617 3 74 (R FRAME (R) 1
2 KCF1618  #v91 7v—4 (L) FRAME (L) 1
3 KCFO236  7b-h v 774 (F) FRAME BASE (F} 2
4 KCFO236  7V-L 7% 474 (F) FRAME BASE (F) 2
5 FFO006 W sR E MR BALANCE BOLT 4
6 KCFOS01  #odd 74 Z5— (¥4-F) STAY (LOWER-F} 1
7 KCF16l6 #4144 A5 (¥4-B) STAY (LOWER-B) 1
8 ESCI040 Fy7" £7WF (MIO X 40 CAP BOLT (M10 X 40) 8
9 ESC1025 Fey7 kWb (MI0 X 25) CAP BOLT (ML0 X 25) 8
10 ELSIO 277020 Toix (2-M10) SPRING WASHER (2-M10) 8
11 KCF0565  r=7"% 317 741 CABLE PROTECTION WIRE 1
12 ESMOB14 #%» %7 (M6 X 14) BUTTON SCREW (M6 X 14) 1
13 ELHO6  7oix WASHER 1
14 HIFO168  #vid {1 - TERMINAL COVER 1
15 ESRO406 1A 4" (M4 X 6) {x=rm-L)  TRUSS HEAD SCREW (M4 X 6) (UNICHROME) 4
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No o Bhandm an % PARTS NAME ity W &
PARTS No QTY  REMARKS

1 KCFOOO6 73475 717 +4- ~"-2 MOTOR BASE 1

2 ESCO615 o7 47 (M6 X 15) CAP BOLT (M6 X 15) 4

3 SIS0502 T WASHER 4

4 HIXZ0063 M ¥- (E4397-464) TORQUE MOTOR (E4397-464) 1

5 KCXZ0023 ¥ - ~yb (BGEG2-30-D1) GEAR HEAD (BGEGZ-30-D1) 1

6 ESNOBYSW +~ 45" (M8 X 95) ROUND HEAD SCREW (M8 X 95) 3

7 ELS08 270y v (2-M8) SPRING WASHER (2-M8) 3

& SIS0G08 Wiy WASHER 3

9 EN1O8 647 b (1-M8) NUT (1-M8) 4

10 HIFO112 7379 289 A7 0yh DRIVING SPROCKET 1

11 ESFO606 #otybiy™ (M6 X 6) SETSCREW (M6 X 6) 1

12 ESF0608 fobybiy” (M6 X 8) SETSCREW (M6 X 8 1

13 HIFOIL3 737y ¥ a3b 9 A7°ohyh DRIVEN SPROCKET 1

14 ESFOBLO Aoty 277 (M6 X 10) SETSCREW (M6 X 10, 2

15 SIS0734 4 KEY 1

16 EC30434 Fx—v {(RS35-43 X JL) CHAIN (RS35-43 X JL) 1 SET
17 HF1032 790 (F7 3 B-7-) FLANGE (SUB ROLLER) 1

18 ESCO612 w7 # kb (M6 X 12) CAP BOLT (M6 X 12) 3

19 EJN2001 =} A 7020 (TA2020) NEEDLE BEARING (TA2020) 2

20 KCFOS03 73575 2477 w7h SET-UP DRIVING SHAFT 1
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No o #andm oan B PARTS NAME % fm £
PARTS Ne QTY  REMARKS

21 SIS0M43 77— COLLAR 2

22 ESFOS06  tvbey” (M5 X 6) SETSCREW M5 X 6) 4

23 KCFO274  TH ¥ 70 (9F) PULLEY (LOWER} 2

24  ESFO606 tierbay” (M6 X 6) SETSCREW (M6 X &) 2

25  ESFOR08  dokzbey” (M6 X 8) SETSCREW (M6 X 8) 2

26 SINT49 KEY 2

27 ESCO8Y5  Fry7 &7k} (MS X 95) CAP BOLT (M8 X 95) 1

28 MF1237 739" »a7b ¥y BKT SHAFT HOLDER BRACKET 1

26 EJB2004 K -T2 {(1204) BALL BEARING (1204} 1

30 SIS0502  Tvex WASHER 4

31 ESCOAL5 7" # 4b (M6 X 15) CAP BOLT (M6 X 15) 4

32 KCF1605 73579 vx7b ¥%7 BKT Mv44y  SHAFT HOLDER ATTACHING PLATE 1

33 HF1032 7977 (873 v-9-) FLANGE (SUB ROLLER) 1

34 ESCOR1Z2 w7 R M (M6 X 12) CAP BOLT (M6 X 12) 3

40 HIXMO120 ENCA %o Miyr{s P.C.BOARD SET PLATE 1

41  ESNS3068Y tiz '3 (M3 X 6) ROUND HEAD SCREW (M3 X 6) 2

42 HIXE00Z28 ENCA 41~ PRINTED CIRCUIT BOARD (ENCA) 1

43 EINSZ05W tir 47357 (M2 X 5) P3 ROUND HEAD SCREW (M2 X 5) 2

9] HIXHOO45 73575 #F° 9 T=4- &} SET-UP DRIVING MOTOR ASSY. 1 445
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Na  HEEE O @ & PARTS NAME B % =
PARTS Mo QTY  REMARKS
1 KCFOOLL  73%°% 771 37k PULIEY SHAFT 2
2 ELHIO  wo¥+ (1-MIO) WASHER (1-M10) 2
3 ENLIC 647 +vb (1-M10) NUT {1-M10) 2
4 SIS0593 T WASHER 2
5 ERSIS0  AFv7 UxrT (S-15) SNAP RING (S-15) 2
& KCFOO12 737y 70— by 4% (B) PULLEY BRACKET (R) |
7 KCFOO13 739y 77 -0- bk 4% (L) PULLEY BRACKET (L) 1
8 SIS0502 wir WASHER 4
9 FSCOA15 #vs7 # b+ (M6 X 15) CAP BOLT (M6 X 15) 4
10 KCFO275 73y 77— (%1) PULLEY (UPPER) 2
11 EINIS03 =~} w7005 (TA-1525) NEEDLE BEARING (TA-1525) 2
12 EBSTO08 #43v7" A7} (B100SSM1270)  TIMING BELT (B100OSSM1270) 2
13 KCFOOS1 <3y 77999t (R BRACKET (R} 1
14 KCFO052 ¥y 7799 (L) TAKE-DOWN BRACKET (L) 1
15 ESC0825 &7 £ K+ (MR X 25) CAP BOLT (M8 X 25) 4
16  EJN2505 A" 7004 (TLA 2520) BEARING (TLA 2520) 4
17 ESC0625 #vo7° 4 b (M6 X 25) CAP BOLT (M6 X 25) 2
18 SIS0502 v WASHER 2
19  ESCO81S #w»7 & Wb M8 X 15) CAP BOLT (M8 X 15) 1
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Set—up ratl

No o Hendwm W % PARTS NAME i |
PARTS Ng QrY  REMARKS
1 KIFOO06 7397 Vb 77 3Fvh SET-UP RAIL BRACKET 4
2 KCFO018  73°% L-h SET-UP RAIL 2
3 ESCOB75 Fw7 & M (M5 X 75) CAP BOLT (M5 X 75) 4
4 HFO0O98  7wvay 14 FLASTIC CUSHION 2
5 SIS0576 T WASHER Z
6 ESCO612 7"k Ak (M6 X 12) CAP BOLT (M6 X 12) 2
7 KCFOO19 737y Mk 7myr (R) BLOCK (R 1
8 KCFO020  734°% My 77wy (L) BLOCK (L) 1
& EJSI602 =7 7Tover” (IM1GUUOP) BUSH (IM16L100P) 4
1 SIS0010  <hk7 % FLAT HEAD SCREW 4
11 KCFO021 7357y Faotd &7 SET-UP ADJUSTING SCREW 2
12 KCFO022 7377 favif 1'% ADJUSTING STUD 2
13 ENIO8 647 fvb (1-M8) NUT (1-M8) 2
14 KCFOO23  ~7hh 1 474 BELT PRESSING PLATE 2
15 ESCO512 &7 hF (M5 X 12) CAP BOLT M5 X 12) 4
19 KIFOO07 7357 9F st My SENSOR SETTING BASE 1
20 ESCO508 #7470k (M5 X 8) CAP BOLT (M5 X 8) 2
21 HIXJOO39 FIRST1®4 SW 1 SET-UP ORIGIN SWITCH (SW 1) 1
22 ESNSO315 42 4% (M3 X 15) ROUND HEAD SCREW (M3 X 15) 2
23 ELHOGIOF oo WASHER 2
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No o HadER G %A PARTS NAVE B W &
PARTS No QTY  REMARKS
1 KCFO506 7397y ~"9) Mvr 44 (R) SET-UP BED ATTACHING PLATE (R) 1
2 KCFO507 73474 ~"9b Mgy 49 (L) SET-UP BED ATTACHING PLATE (L) 1
3 ESCORI5 Fry7° ¥ Wb (M6 X 15) CAP BOLT (M5 X 15) 4
4 SIS0502 v WASHER 4
5 KCFO701 739"y ~"9b (5G) SET-UP BED (56} ]
6 SISO01E ks R FLAT HEAD SCREW 4
7 KCFOO31 737y »0) &% (7-8G) SET-UP NEEDLE (7-8G) 119
8 KCFO034 739y »'0 23ty - (7-80) SET-UP NEEDLE SLIDER (7-8G) 119
9 KCFO513 735"y n'% H4x 773 (vx) SET-UP NEEDLE PRESSING PLATE (UPPER) 2
10 KCFO514 737y w0 2 5% (V) SET-UP NEEDLE PRESSING PLATE (LOWER} 2
11 KCFO515 739y w0 &% 2} #ik 7-8G  NEEDLE DRIVING CAM (7-8G) 1
12 KCROO47 73575 &7 Vuhy wu JOINT SUPPORTING PLATE 1
13 SIS0084 b7 47 FLAT HEAD SCREW 2
14 FEP703005 S. 3793 ¢°» (E 3.0 X 5) S.FASTNER PIN (E 3.0 X 5) 2
15 KCFO517 7357y W0 &7 Wy SET-UP NEEDLE HOLDING PLATE 1
16 KCFOO49 739y &7 3amh™y ny SET-UP SLIDER 4
17 SIS4269 ¥ 7% hyd v STEPPED COAKING PIN 4
18 EJROS06 ~ 70y (MR 10577) BEARING (MR 105ZZ) 4
19 SIS0084 b7 47 FLAT HEAD SCREW 8
20 EP703005 S.37°v% v'y (E 3.0 X 5) S.FASTNER PIN (E 3.0 X 5) 8
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Set—up becd

MRSy R

W %

b

PARTS NAME

b &

PARTS No

.
vl
[a]

|\

QTY  REMARKS

=t O = = =
—

B)

(

SUPPORTER PRESSING PLATE
-8

FLAT HEAD SCREW
FLAT HEAD SCREW
STEPPED SCREW
WAVE WASHRE

L 4§ (B)

Ty RS
nI=7" T (

SIS0052 #7447
SISO091 k7’
SISI239 #7445

FLHS08

21 KCFO050

22
23
24
25

-8)
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Set—up needle sl ider motor

No o EfendET A % PARTS NAME B fH #
PARTS No QTY  KEMARKS

2 SIS0018 =<ewk7 7 FLAT HEAD SCREW 4

3 KCFOO42 7397 un70 719 +9 ~-2(B)  MOTOR BASE (B) 1

4 KCXZ2002 # 4-F +4- GEAR MOTOR  601G2Z4006G (050) 1

6 ESCO455  #y7f Mk (M4 X 55) CAP BOLT (M4 X 55) 4

10 KCFOO43 73y »7 #b7% 44 SET-UP NEEDLE DRIVING CAM 1

11 ESFOS06 #esbay” (M5 X 6) SETSCREW (M5 X 6) 2

12 SIS0017  egxs” FLAT HEAD SCREW 1

13 EJBOS0L ~"70sr" (695 ZZ) BEARING (695 ZZ) 1

14 ELHBO510 7rr (M5 X 10D X 1.0T) WASHER (M5) 1

15 HIX}0040 FIRSTIS84 SW 2 SET-UP ORIGIN SWITCH (SW 2) 1

16 KCFOO44 73 o n7) 2879 - NEEDLE DRIVING LEVER 1

17 EMMOBOS  } 4~ 710" (MBOBOSDL) BUSH (MBOSOSDU) 1

18  SISI2I0 %77 7% 4% STEPPED SCREW 1

19 SIS0017 7%y FLAT HEAD SCREW 1

20 EJBOS0S ~7UxrT (695 ZZ) BEARING (695 ZZ) 1

21 ELH80510 7»yv (M5 X 10D X 1.0T) WASHER (M5) 1

23 ESNSZ2310 i 7 37 (M2.3 X 10) ROUND HEAD SCREW (M2.3 X 10} 2
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BT E—H— Take—down motor
0 2

N
, g\v\®
1) v\' L3
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Nl
No #andfs @ % PARTS NAME il W #*
PARTS Ya QY  REMARKS
1 ECFO005 3% - ~—4 Miy¥ ¥°»  BASE SET PIN 3
2 KCFO053 o8 #8070 B4- A7 -2 MOTOR BASE 1
3 ESCORLS Fry7  4b (M6 X 13) CAP BOLT M6 X 15) 3
4 SISOS02 7y WASHER 3
5 FJXZ0107 M7 49— (E2689-464) TORQUE MOTOR (E2689-464) 1
6 KCXZ0028 ¥ - ~yb (D2033-164) GEAR HEAD (D2033-164} 1
7 ESNOSOSW +4"#" (M8 X 95) ROUND HEAD SCREW (M8 X 95) 4
& ELSOR A7 0xr Tyvx (2-MR) SPRING WASHER (2-M8) 4
G SISOS08 T WASHER 4
10 EN108 647 +vb (1-M8) NUT (1-M8) 4
11 KCFOOS4 <3 #4°% 27 Db TAKE-DOWN DRIVING SPROCKET 1
12 KCFOOS5 ¥ 9Foy} RATCHET 1
13 ESCM14 Fev7° &7 4F (M X 14) CAP BOLT (M4 X 14} 3
14 FESFORO8 Fmkshiy” (MB X 8) SETSCREW (M6 X 8) 1
15 ESFOR06  Hobsidy” (MG X 6) SETSCREW (M6 X 6) 1
16 KCFOO0S6  ¥a%yy 4 b= ¢y LEVER PIN 1
17 ERSO80  AFv7" Wy (S5-8) SNAP RING (5-8) 1
18 SIS5306 i WASHER 1
16 KCFO057  73%F" Zaiy 7 A (A) STOPPING PAWL (A) 1
20  FLHO816 7w WASHER 1
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ENTE—4— Take—down motor

TN
(1)

N

No  IbRES W & PARTS NAME T B &
PARTS Na QIY  REMARKS

21 KCFOZ77 ¥ #a%y 97 A(B) STOPPING PAWL. (B) 1

22 SISE5TY Ry PULL SPRING 1

23 SIS2I50 ~k Ay Y SPRING HANGER SCREW 1

24 SIS093Z v LINK 1

25 SIS0209 +H77EY Ay LONG HEAD} SCREW 1

26 SOLAOOIL v/4b (MDU-5K6 L) SOLENOID (MDU-5K6 L) 1

27 DXL4102 779+ (5KO) PLUNGER (5K0) 1

28  ERS1I0  Aftv7" Wer (S-11) SNAP RING {S-11) 1

29 SIS0B98 71— AT N0 TAPERED SPRING 1

30 ESNS410Y b2 #7377 (M4 X 10) ROUND HEAD SCREW (M4 X 10) 4

31 EJNOOOS =P u-3- NEEDLE ROLLER 1

32 EC30594 #r-v (RS35-39 + JL) CHAIN (RS35-59 + JL} 1 SET

91 HBXHOOO1 <" £ v} TAKE-DOWN MOTOR ASSY. 1 546

92 HX0616 ¥y wb/{} (BK6) tvb SOLENOID (5K6) ASSY. 1 26427
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BRETFO—5—750Y

Right

stide roller flange

No &inEs e % PARTS NAME ¥ W &
PARTS No QIY  REMARKS

1 KCFOO71 vy o-7- »x7h (R) ROLLER SHAFT (R) 1

2 ERS250  Aty7 Wurt (S-25) SNAP RING (S5-25) 1

3 KCFOO72 <% 3 a9b % 27wy} DRIVEN SPROCKET 1

4 SISO702 * KEY 1

5 ESFO612 obvhay” (MG X 12) SETSCREW (M5 X 12) 2

6 KCROO74 &% m-9— ¥ a9} 7 ¥°7 ROLLER DRIVEN GEAR 4

7 SISB7E i WASHER 2

8  SIS0751 # KEY 2

9 ESCOS12 FryT A M M6 X 12) CAP BOLT (M6 X 12) 2

10 KCFOO75  #97° Uzr (A) COUPLING (A) 1

11 HBFOO99 497" Jur” (B) COUPLING (B) 1

12 KCFOO77 497" Wb (C) COUPLING (C) 1

13 ERS200  2+v7" W {S5-20) SNAP RING (S-20) 1

14 KCFO520 < o-3- 797 (F-R} ROLLER FLANGE (F-R) 1

15 KCOFOOR4 o o—5— 794" (F'R) ROLLER FLANGE (F-R) 1

16 ESF8808 Amtyh 257 (M8 X &) (3" %¥%)  SETSCREW (M8 X 8) (SHARPEN HEAD) 2

17 ESF0O808 Afutrhiy” (M8 X 8) SETSCREW (M8 X &) 2

18 EPI6036 9% ¢y (B 6.0 X 36) FASTNER PIN (B 6.0 X 36) 2
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No EHREST OB & PARTS NAME 5% W £

PARTS No QTY  REMARKS
1 KCF0115 w5 #74F n'7 73057 (B)  GUIDE PLATE FLANGE (B) C2
2 EJN30L5 =FW A 70»5" KT 303715 C3  NEEDLE BEARING (KT 303715 C3} 2
3 ESC0306 #v7 &Mk (3X 6) CAP BOLT (3 X 6) 6
4 KCFO113 My o-9- #7— (§4}7) MAIN ROLLER COLLAR (SIDE) 4
5 ESF0612 #nbvbiy” (M6 X 12) SETSCREW (M6 X 12) 4
6 ESFO615 Ambybiy” (M6 X 15) SETSCREW (M6 X 15) 4
7 KCFOLi6 w8 My o=7- b MAIN ROLLER ASSY. 42
G KCFO119 Ay m=9— nyim o) MAIN ROLLER HOUSING 45
10 KCFO23¢  +f 7 0% &7 ELECTROSTATIC PREVENTION BRUSH 22
11 EJN3005 A7AF Z=F & ~77977 NTB3047 THRUST NEEDLE BEARING (NTB3047) 2
12 EJN3501 AFZF ==} A"7)»7 NIB3552  THRUST NEEDLE BEARING (NTB3552) 2
13 KCF0248  wH" m—5— 75/%° (L-B) ROLLER FLANGE (L-B) 1
14  EJBI701 # - 7s4" (6003ZZ) BALL BEARING (6003ZZ) 1
15 ESF8808 #otyb 137 (M8 X 8) (R ) SETSCREW (M8 X 8) (SHARPEN HEAD) 1
16  ESFO808 #utsbiy” (MR X 8) SETSCREW (M8 X &) 1
17 KCFOO78 ¥ o-7- 0" v’ r (L) ROLLER HOLDING PIN (L) 2
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No o &Pandis  an # PARTS NAME s W &
PARTS %o QTY  REMARKS
1 KCFO524 A7 B=5- »47h MAIN ROLLER SHAFT 2
2 KCFO543 My b=9- 274 1= ROLLER FIXING BAR 1 FRONT
2 KCF0562 My u=7— 174 N~ ROLLER FIXING BAR 2 REAR
3 KCFO525  #°4F »'z ix7h (B) GUIDE PLATE SHAFT (B} 2
4 ESCO512 Fmy7 & Wb (M5 X 12) CAP BOLT M5 X 12) 2
5 KCFO094  w—i— AR n'y 73007 GUIDE PLATE FLANGE 2
6 EMM3015 B7{ ~7Ur (MB 3015 DU)  METAL BUSH (MB 3015 DU} 2
7 ESC0306 w7 &4k (3 X 6) CAP BOLT (3 X 6) 6
8 KCFO093 =+ w9 %74 n" s (F) GUIDE PLATE (F) 2
9 KCFOO85 " o-7— 730y (L-F) ROLLER FLANGE (L-F) 1
10 ESF8808 #utyh #5° (M8 X 8) (%" i%) SETSCREW (M8 X 8) (SHARPEN HEAD) 1
11 ESFO808 #ntwhiy” (MB X 8) SETSCREW (M8 X 8) 1
12 EJBI701 £ W70y (6003ZZ) BALL BEARING (6003ZZ) 1
13 ELHOSIOF 7wl WASHER 2
14 KOFOO83 47 4b n o ia7b v ey GUIDE SHAFT PIN 2
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Fabrtc

B FRER

take down alarm

Mo GBS o an & PARTS NAME iy B &
PARTS No QTY  REMARKS
1 KCF0521 <% 9% huyay n'y "FABRIC" DETECTING PLATE 1
2 KCFOS61 <% 9% svvay no "FABRIC" DETECTING PLATE 2
3 KCFOO87  Awyay n'y MIvy 27 (F-R)  DETECTING PLATE STAY (F-R) 1
4 KCFOO88  frvyay »'yv Mwr A7~ (F-L)  DETECTING PLATE STAY (F-L) 1
5 ESCOS08 Fwy7 £ #b (M5 X 8) CAP BOLT (M5 X 8) 4
6 SIS5289 Tuiw WASHER 4
7 KCFOO89  ¥vy=y n"y M7y 27~ (B-R}  DETECTING PLATE STAY (B-R) 1
& KCFOOO0  vvay v Mivy 27— (B-L)  DETECTING PLATE STAY (B-L) 1
9  ESC0612 #y7"# A0 (M6 X 12) CAP BOLT M6 X 12 4
10 SISOB02 Py WASHER 4
11 ESNO415Y +°#° (M X 15) ROUND HEAD SCREW (M4 X 15) 8
12 ELSM4Y 2770747 Tvix (M) SPRING WASHER (M4) 8
13 KIXJO007 o%7% & %% A{vF kvb SWITCH ASSY. 3
14 ESNS2314 AATA"43" M2, 3X14 (P3) 714~ ROUND HEAD SCREW (M2. 3X14) 6
16 FEO75 Wi WASHER 6
17 EN1023  6#7 +9b (1-M2.3} NUT (1-M2.3 6
18 HBFOO9R  #{y m=9— 3" n'y ROLLER HOLDING PLATE 1
19 EJR3502 # -% A 704" (6807 NR) BEARING (6807 NR) 1
20 KCFOS58& ¥y iy m-9- TAKE-DOWN ROLLER ASSY. 2
21 KCFOs56 v mW o 7 9rsh BRACKET 1
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Fabrtc take down atarm

BEHITRIER

No  #en®m o % PARTS NAME B fF #
PARTS Na QTY  REMARKS

22 KCFOS57 vy hx HOLDING PLATE PRESSER 1

23 ESC0618 Fry7 kb (M6 X 18) CAP BOLT (M6 X 18) 2

24 SIS0502 Ty WASHER 2

25 ESCO510 *y7°% Wb (M5 X 10) CAP BOLT M5 X 10) 1

26 SIS5289 Ty WASHER 1

27 EP504014 vy ks (G 4.0 X 14) FASTENER PIN (G 4.0 X 14) 2

28 ESC0830 Fey7 & ah (M3 X 30) CAP BOLT M8 X 30) 1

29 EN308 6717 v (3-M8) NUT (3-M8) 1
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#70-S5—FHE—5—

qu—hoLLeb d

riving m

ST

olor

No  Handrs  an & PARTS NAME i W %
PARTS Ne QTY  REMARKS
1 KCFOROZ  ¥##%" v-9- #°4}»"» (BL)  ROLLER GUIDE PLATE (B-L} 1
2 EMMOSLO B4 A~TTUs2T (MBOBIO DU)  BUSH (MBO810 DU) 1
3 KCFO105 ¥ afb g 77-0- DRIVEN PULLEY 1
4 ESFO505M #ubybis™ (M5 X 5) (Avh) SETSCREW (M5 X 5) (MEC) 2
5 SIS5318 47~ COLLAR 1
6 KCFO098  7b% w7k 7905 (L) SHAFT FLANGE (L) 1
7 ESCO306 #Fy7T FAE (3 X 6) CAP BOLT (3 X 6) 3
§ EINI2M ~'T)s2" (TLA-1210) BEARING (TLA-1210) 2
9 HBFO103 #¥"3 -3— ¥ a7 V7 7 SUB-ROLLER DRIVEN GEAR 1
10 ESCO408 #rv7 K Wb (ML X 8} CAP BOLT (M X 8) 1
11 KCXH2002 #7'm=9- +4- SUB-ROLLER MOTOR (E4363-454*5GN25K-D5) 1
13 ESCO675 o7 & Wb (M6 X 75) CAP BOLT (M6 X 75) 3
14 KCFO807  #b7% 77 -1 (L) DRIVING PULLEY (L) 1
15 ESFO405 dobsbay” (M X 5) SETSCREW (M4 X 5) 1
16 ESFO405 #odybiy” (M4 X 5) SETSCREW (M4 X 5) 1
17 KCFO804 475 m-=9- 7} 7 &7 SUB-ROLLER DRIVING GEAR 1
18 ESCO308P 7" 4" Wb (M3 X 8) (P=5) CAP BOLT (M3 X 8) (P=53) 3
19 KCFO101 74N % fFamtf vy IDLE ADJUSTING PIN 1
20 KCFO09S  74F 0 77— &b (F) IDLE PULLEY ASSY. (F) 1
21 IMMOBLO F3{ AT7UvyT (MBORIO DU)  BUSH (MBO810 DU 1
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HJo0—-5—5EE—~5— o Sub—roLLeP driving motor

Ne #hadEs  dn B PARTS NAME BE R %
PARTS No QTY  REMARKS
22 ERSO80  AFy7" ot (S-8) SNAP RING (S-8) 1
24 ENFO6  73v¥T b (MB) FLANGE NUT (M6, 1
25 EBSTO2Z 443007 ~ATLE TIMING BELT 1
26 KIXJ0006 - +vb (1) SENSOR ASSY. (1) 1
20 ESNS2610 b +aT#y7 (M2.6 X 10 ROUND HEAD SCREW (M2.6 X 10) 1
30 ELS06  A7°Wyr" i (2-M6) SPRING WASHER (2-M6) 3
31 ESCOARS #wy7 & Wb (M6 X 85) CAP BOLT (M6 X 85) 1
32 ELHO611I  Twix WASHER 1
33 KCFO702 9 vimia7h MOTOR SUPPORTING SHAFT 1
34 ESCO406 Fro7 F 4b (M X 6) CAP BOLT (W X 6) 1
35  SISO772 4= KEY 1
36 HIXMO120 ENCA ®v 0 Mvr{% P.C.BOARD SET PLATE 1
37 ESNS306Y ax 447457 (M3 X 6) ROUND HEADY SCREW (M3 X 6) 2
38 HIXE0O28 ENCA %1~ PRINTED CIRCUIT BOARD {ENCA) 1
39 EINS205W £hi +°3° (M2 X 5) P3 ROUND HEAD SCREW (M2 X 5) 2
40 KOFOOB3  #{M»'y va7h W7e' GUIDE SHAFT PIN 2
41  ESCO512 ¥oy7 F 4h (M5 X 12) CAP BOLT (M5 X 12) 2
42 ELHOSIOF 7vix WASHER 2
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Sub—roller
tJo—>—

Noo EhanEs  an PARTS NAVE fEx W &
PARTS Na QIY  REMARKS
1 KCF0803 ¥ o-3— 774/} »"» (B-R}  ROLLER GUIDE PLATE (B-R) 1
2 KCF0092 ¥ 09— #7472 (B#{} )  GUIDE PLATE (B) (SIDE) 2
3 EMMOBIO b 3{ ~7TisyT (MBOBLO DU)  BUSH (MB0810 DU) 3
4 SISH318 47— COLLAR 1
5 KCF0523  #7° ©m-9- AUXILIARY ROLLER 2
6 KCFO105 ¥ a9ty 771 DRIVEN PULLEY 1
7 ESFOS05M ttyiay” (M5 X 5) (Av7) SETSCREW (M5 X 5) (MEC) 2
8 KCFO80E 7+ 7°=)- (R) DRIVE PULLEY (R) 1
G  ESFO405M fobsb 257 (M4 X 5) (A7) SETSCREW (M4 X 5) (MEC) 2
10 KCFO097  #8°% wx7} 73777 (R) SHAFT FLANGE (R) 1
11 EJN1204 ~'7927" (TLA-1210) BEARING (TLA-1210) 1
12 ESC0306 97" &M (3X 6) CAP BOLT (3 X 6) 3
13 KCFOI0L 7AW Fa0bf 7> IDLE ADJUSTING PIN 1
14 KCFOD9G  74b % 77 -U- &vb (F) IDLE PULLEY ASSY. (F) 1
15 EMMOBLO  F94 ~"7U»y" (MBOSIO DU)  BUSH (MBOS1C DU) 1
16 ERSO8D  #tv7” yu4" (S-8) SNAP RING {(S-8) 1
18 ENFO6 77047 +ub (MB) FLANGE NUT (M) 1
19 EJBM401 A -WA"T7U02° (62477) BALL BEARING (624ZZ) 2
20 SISHL83 hi- COLLAR 2
21 ESCO420 7" Ah (M4 X 20) CAP BOLT (M4 X 20) 2
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T 1N e — = TN —

B

i &
Qry  REMARKS

=)

N =)=

L= oaeam B

2 |, 25 287 2
2 28 223 &

5 icgEgz Dligag
“ |SE83HE Z2%E8E

R
L

(

)
wyE Ky nTy (L)
M2.6 X 10;

M X 8

T
[al3]
REVE VA

LFZ
hi-
ESNS2610 bR #4735

ENLOAW 647 b (1-M4)
SIS0525  #9-
24 ESCO412 v F kb (M X 12)

B 7
PARTS Na

25 KIXJO006 +- tvb (1)
KCFO253

20 ESS0408

30 KCFO107

26 EBSTOZ1 #{3x7 ~7hb
27 KCF0252
28

Na
22
23
32

Sub-roller

2o

)
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CAP BOLT (M6 X 25

WASHER

NUT (1-M6)

647 Fob (1-M6)

34 ESC0625 o7 i hh (M6 X 25)

FIHOA1L T

33 ENIO6

35



N

Sub—roller driving shaft
/(? fHEh O

%@

Noo Bl m b % PARTS NAME ¥ W &
PARTS Na QTY  REMARKS
1 KCFO110  7°-0= #n' = (F) PULLEY COVER (F) 1
2 KCFO272 70— = (F) 4} £ 4 PULLEY COVER (F) (YARN GUIDE) 1
3 ESCO412 #y7 & 4 (M X 12) CAP BOLT (M4 X 12} 3
4 KCFO111  7°-1- #anv'— (B) PULLEY COVER (B) 1
5 ESC0425 Hv7 & A (M X 25) CAP BOLT (M4 X 25) 1
6 ESCO415 *ry7°4" M (M X 15) CAP BOLT (M X 15) 2
7 KCFO547 %27 7uiA ny (B) FARRIC GUIDING PLATE (B) 1
8  ESTO420Y #sv"v7 7 (M4 X 20) TAPPING SCREW (M4 X 20) 4
9  ELHMIOF 7riv (1-M4) WASHER (1-M4) 4
10 SIS0380 7 7yt n'y MY RS SCREW 4
1l ENIGAW 647 fob (1-ML) NUT (1-M4) 4
12 HBFO104 %73 =5 2477 A7h SUB-ROLLER DRIVING SHAFT )i
13 SIS0536 77— COLLAR 2
14 ESFO605  duobyiay” (M6 X 5) SETSCREW (M6 X 5) 2
16 KCFO095 473 o-7- %a%y 789 k- SUB-ROLLER STOPPING LEVER 2
17 EJC1203 70924 #39% ~' 704" (FCB12)  ONE WAY CLUTCH BEARING (FCB12) 2
18 SISE210 ®F n'x PULL SPRING 2
19 EP203014 i7" 94" »(BX)3.0X14 ¥a7yay  FASTENER PIN (BX 3.0 X 14) 2
20 EP23018 7vd vTy (BX 3.0 X 18) FASTNER PIN (BX 3.0 X 18) 2
21 EP103008 /9% '~ (B 3.0 X 8} FASTENER PIN (B 3.0 X 8) 4
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@ Sub—roller driving shaft
, SN D —>-E v T
Kjé<L\“‘ ?kaiﬂxfx\‘\\\(’“\

\@ﬁ ] (4

No EhindEm o % PARTS NAME i W &
PARTS Yo QTY  REMARKS

22 ESCO412 o7 A hh (M4 X 12) CAP BOLT (M4 X 12) 2

23 ENI4W 67 b (1-M4) NUT (1-M4) 2

24 SISA318 bEn'i PULL SPRINGE 2

25 KCFOZ34  27°Uys" Faskf nv (#7290 SPRING ADJUSTING PLATE (SUB) 2

26 ESC0412 Foy7d Wb (M X 12 CAP BOLT M4 X 12) 2

27  ENIOAP 677 o} (1-M4) NJT (1-M4; 2

28 KCFOS26 %" TyHf n'y FABRIC GUIDE 1

01 KCFGOOT ¥y 21 % L= &vb (R) STOPPING LEVER ASSY. (R) 1 16417419

02 KCPGOO8®  Famy 7179 L= dwb (L) STOPPING 1EVER ASSY. (L) 1 16+17+19
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Matn roller(Front)openning motor

A4 0—=5—(§]) BHE—5 -

No o HbadEE o % PARTS NAME =
PARTS Na QTY  REMARKS
1 KCF1620 ®5- ~"-% MOTOR BASE 1
2 ESCOBIS #wy7 4 &b (M8 X 15) CAP BOLT (M8 X 15} 3
3 KCXZ2004 A3 ryast=s- INDUCTION MOTOR (F4421-344) 1
4 KCXZ2005 # ¥ayb” GEAR HEAD (D3439-143) 1
5 ESCO560 7" % 0b (M5 X 60) CAP BOLT (M5 X 60} 4
6 EN10S 67 +ub (1-M5) NUT (1-M5) 4
7 ORCFO271  #M 2F 7 &7 GEAR 1
8 ESFO608 dmtybiy” (M6 X 8) SETSCREW (M6 X 8) 2
9 HIXMO120 ENCA #°» Ry P.C.BOARD SET PLATE 1
10 ESNS306Y 4z #7437 M3 X 6) ROUND HEAD SCREW (M3 X €) 2
11 HIXEOO28 ENCA ¥~ PRINTED CIRCUIT BOARD (ENCA) 1
12 ETNS205W iz +°45" (M2 X 5) P3 ROUND HEAD SCREW (M2 X 5) 2
13 KCF1621 w4 Ak o7 SW IS SWITCH FITTING PLATE 1
14 ESCOS08 #y7" 4 &b (M5 X 8} CAP BOLT M5 X 8} 2
15 KCXJ2001 SES1Z2-S SW 1 SWITCH 1 1
16 ESNS0315 tha 747" (M3 X 15) ROUND HEAD SCREW (M3 X 15) 2
91 KCXH2001 A#¥ p¥var £4— ot INDUCTION MOTOR (E4421-344+D3439-143) 1 3+4

SKC122CS 21F-15



BRAER)+ v —

Driven gear

Na dbeeds A f PARTS NAME B " &
PARTS Na QTY  REMARKS
1 HF1032  770%° (F7a m=7-) FLANGE (SUB ROLLER) -2
2 EJN2001 ==} A"7Ux7 (TAZ020; NEEDLE BEARING (TA2020) 2
3 ESC0R1Z *Rmy7 & N (M6 X 12 CAP BOLT (M6 X 12 6
4 KCFO518 @k w7k CAM SHAFT 1
5 SIS0543  #7- COLLAR 2
6 ESFO506 #otybas” (M5 X 6) SETSCREW (M5 X 6) 4
7 KCFO062  #4M ¥ adb s ¥1- DRIVEN GEAR 1
8 ESFOB10 #nkyh #%° (Mo X 10} SETSCREW (M6 X 10 1
9 ESFOA12 hetviry (M6 X 12) SETSCREW (M6 X 12) 1
10 5IS0702 # KEY l
11 KCF1601 %973 0=9— #1794k SUB-ROLLER CAM 2
12 KOFOO36 v 34 n'y 2070 B FRONT PANEL DRIVE CAM 2
13 GDI1951 Ak 374 7 uyd CAM FIXING BLOCK 2
14 (D192 ik A - CAM SPACER 2
15 SIS0750  + KEY 2
16 ESCO412 Hy7 &7 0h (M X 12) CAP BOLT (M4 X 12) 6
17 ESCO415 o7 # wb (M X 15) CAP BOLT (M X 15) 6
18  ESFOB08 Aikybay™ (M6 X 8) SETSCREW (M5 X 8) 2

SKC122CS 21F-16



BERTENE) L/ N— (A)

Lever (A)

No &RinEHE an % PARTS NAME B &
PARTS Na GTY  REMARKS
1 KCFOOE7  ©=9— #F77% 7=h 730%° ARM FLANCE 2
2 BMM2020 R34 ATTULsT (MB2020DU) BUSH (MB2020DU) 7
3 ESCOB1Z o7 # Ah (MB X 12) CAP BOLT (M6 X 12 4
4 KCF0519  #b°% Ln'= Luky oy} LEVER ROD 1
5 KOFOO38 4= w9- 2b % i -(A)(R)  LEVER (A)(R) 1
6 KOFOO39  #7 3 w9- #b 9 i -(A) (L) LEVER (&) (L) 1
7 ESFO812 fukybiy™ (M8 X 12) SETSCREW (M8 X 12) 4
8 EJFO102 #4 n—5— (CF-8) (3viv¥) CAM ROLLER (CF-8) (WITH NUT 2
O ESCO630 Fv7 E A (M6 X 30) CAP BOLT (M6 X 30) 2
10 ENIOS 647 +9F (1-MB) NUT (1-M6) 4
11 SISO514 Joix WASHER 2
12 SISO543  #7- COLLAR 2
13 ESFOS05 Hotvbiy” (M5 X 5) SETSCREW (M5 X 5) 4
14 KCFO122 %27 »3{ 719 74 (R) ARM (R) 1
15 KCFO123 %" mf #b#% 7=4 (L) ARM (L} 1
16 EMM2030 F 247 700%° (ML-2030) BUSH (ML-2030) 2
17 SIS0420 74773 by PIN WITH HEAD 2
18  EJBOGOL & —h A 7Uyy” (62677) BALL BEARING (626ZZ) 2
19 FELHOBIIP e # % (M6 X 11.5 X 0.8) WASHER M6 X 11.5 X 0.8) 2
20 ESFO506 Fmkbiyt (M5 X 6) SETSCREW (M5 X 6) 2
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No AT db % PARTS NAME g W *
PARTS No QIY  REMARKS

21 ESCO625 7 i kb (M6 X 25) CAP BOLT (M6 X 25) 2
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Matin roller(Front)eopenning lever
A 20—=2— (7)) BEEAL/ Y=

Noe  BRMES M % PARTS NAME B W &
PARTS No QTY  REMARKS
1 KCF0079 42 uw—3—- #V'% 7-4 £*»(B)  ARM PIN (B) 2
2 SIS0541 Ty WASHER 2
3 ERS200  AF7 UL (S-20) SNAP RING (S-20) 2
4 KCFO08) 4y z m-9— #1° % L —~(B)(R) LEVER (B)(R) 1
5 EJN2001 =-}L «°7Uv7° (TA2020) NEEDLE BEARING (TA2020} 2
6 KCFOO81  #¥'s m—5- #}"% bn'—(B)(L) LEVER (B)(L) 1
7 EMM2020 R AT7usrt (MB2020DL) BUSH (MB2020DU; 4
& ESFOR08 Fuwbiy (M8 Y 8) SETSCREW (M8 X 8) 2
G ESCO81S #w7"# b (M8 X 15) CAP BOLT (M8 X 15} ]
10 KCFOOR3  #74F ~'v vb 2 by STOPPER PIN 2
11 KCFOO82  Fadvkf »°» SPRING ADJUSTING PLATE 1
12 KCFO082  #arkf »' SPRING ADJUSTING PLATE 1
13 SISA527 ¥* »i PULL SPRING 1
14  ESCO625 Fvy7 4 LF (M5 X 25) CAP BOLT (M6 ¥ 25) 2
15 ENI0O6  6#% +ob (1-MB) NUT (1-M6) 4
16 KCFOO70 40"z o-9— #}°% uyh SUB-ROLLER ROD 2
17 ENIO6 647 2h (1-M5) NUT (1-ME) 2
18  ENIOBL 697 +vF (1-MF) (L) NUT (1-Mg) (L} 2
19  EJE0606 ©yh 1vb (HS 6) ROD END (HS 6) 2
20 EJEOBO7 myb zvb (HS BL) ROD END (HS 6L) 2
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Lever

Matin roller(Front)openning

) BARA L/ \—

—

— (B

0-7

A

&
Qry  REMARKS

{74

PARTS NAME

%

0
an

2.
o2l
5]

bead &
PARTS No

No

CAP BOLT M6 X 20)
PULL SPRING

ESCO620 #rv7 4 M (M6 X 20)

SISE728 b 4

21

22
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Fabrtc oft plate
Hhd A MR L/ —

Lever

No EbanEeE sh PARTS NAME s i &

PARTS No QY  REMARKS
1 SISB461 kdn'i PULL SPRING 2
2 KCFOl24 iy K> SPRING HANGERING PIN 2
3 HIFO370 %" n34 287 vy LINK 2
4 SISA396 THevE vty PIN WITH HEAD 4
5 ESFO506 AnkshiyT (M5 X 6) SETSCREW (M5 X 6) 4
6 HIFG373 % n 34y ab e’ =y3'e’»  LEVER PIN 2
7 HIFO371  ¥7 094 ¥ adb s b’ — (R) LEVER (R) 1
8 HIF0372 ¥ n9f ¥ aib™i v~ (L) LEVER (L) 1
11 ERS120  Aty7" Wor (512 SNAP RING (5-12) 2
12 KCXJ0021 ¥ »ain s Muf MICRO SWITCH 1
13 ESNS2310 +4% 7 %7 (M2.3 X 10 ROUND HEAD SCREW (M2.3 X 10) 2
14 SIS0640 4y n 3 PUSH SPRING 1
15 SIS4192 7ok vy PIN WITH HEAD 1
16 ERE030 E-"vr (E-3) E-RING (E-3) 1
17 HIF0395  SW pyvrds SWITCH FITTING PLATE 1
18  ESCO408 7% b (M X 8) CAP BOLT (M X 8) 2
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Fabritc off plcte

No o Hendrs M % PARTS NAME g 1%
PARTS No QTY  REMARKS

1 HIF0378 & - Fz-» TM-178-181.3L BALL CHAIN 2

2 ESCO408 w7 b M X 8) CAP BOLT (M X 8) 2

3 EE1395 2" —H-97- 4-4 (0.67) SPACER 2

4 KCFOB28 7 nid o FRONT PANEL 1

5 KCF0348 #4717 o+"0 (X0 94) WARNING LABEL (FABRIC OFF PLATE) 1

6 HIFO374 &7 073407y 34 ix7h SHAFT 2

7 EPS5050  37vAk s (G 5.0 X 50) FASTENER PIN (G 5.0 X 50) 2

g SIS0AGE  diyn' 2 PUSH SPRING 2

9 EREO80 Evy# {E-8) E-RING (E-8) 2

10 HIFO375 ¥ 03y 4 ¥%7 7°oyy FRONT PANEL BLOCK 2

11 ESCO408 #»7 4°0F (M4 X 8) CAP BOLT M4 X 8) 6

12 ESC0512 #y7 4 Mh M5 X 12) CAP BOLT (M5 X 12) 2

13 HIFO377 ¥, 03y 497 v PIN 1

14 HIFO415 #7030 0 ¥ vy PIN |

15 ENI0O8  6#7 +2b (1-M8) NUT (1-M8) 1

16 ELHOSIOF 7w WASHER 2
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No EHhdEF 40 & PARTS NAME % W &
PARTS Na QTY  REMARKS
1 KCF0287 v 2°— BKT (R) OPERATION BAR BRACKET (R) 1
2 KCFO288 w9t n™— BKT (L) OPERATION BAR BRACKET (L} ]
3 ESCO820 Frv7 47 b (M8 X 20) CAP BOLT (M8 X 20} 4
4 EMMIB20 F 34 ATTUVE (ML-1620) BUSH (ML-1620) 1
5 KCXE0025 CBS 47y PRINTED CTRCUTT BOARD (CBS) 1
6 ETNS308Y that~’ 35" (M3X8) (P4)#m-+  ROUND HEAD SCREW (M3 X &) (P4) 3
7 EP26030 vy (BX 6.0 X 30) FASTENER PIN (BX 6.0 X 30) 2
8 KCF0294 9% vy vy RETURN LINK PIN 2
9 KCFO291 v n'~ 79% 45— BAR CONNECTING COLLAR 1
10 ESFOA08 #otybiy” (M X &) SETSCREW (M6 X 8) 2
11 EPCO4014 37°93¢"y (BR 4.0 X 14) FASTENER PIN (BR 4.0 X 14} 2
12 ERE030 E-uv#" (E-3) E-RING (E-3) 4
15 KCF0202 i n'— 79% 0 A RETURN LINK (A) 1
16 KCF0O293 vt n'— 79% Uv B RETURN LINK (B) 1
17  SISAEG6 ka7 nuh PULL SPRING 1
18 SIS6597 v3a7 uys® PULL SPRING 1
19 KCFG289 7 = 7734y #n' = (R) BRACKET COVER (R) 1
20 KCFO200 vt »'— BKT #n°- (L) BRACKET COVER (L} 1
21 ESCO530 7 & ab M5 X 30) CAP BOLT (M5 X 30) 2
22 ESC0525 3y 7 47 hh (M5 X 25) CAP BOLT (M5 X 25) 2
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Operation

No o HbEREE O an f PARTS NAME B W %
PARTS Ne QTY  REMARKS

122 OPERATION BAR

23 KCFO550  SW virin'—
EMERGENCY SWITCH

24 KCXJo022 vy a2y My W
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TUwiN— Dy§—F—5~—

Gripper, Cutter motor

No o EbeEE B % PARTS NAME T I
PARTS No QTY  REMARKS
1 KCFO136 Y- 270w’ — MIrs A YARN GRIPPER ATTACH BRACKET 1
2 ESC0512 #ry77F b (M5 X 12) CAP BOLT (M5 X 12) 2
3 KCFO160 3 787 £=4- ~7 -2 MOTOR BASE 1
4 ESC0O512 +wv7 ik Ak (Mo X 12) CAP BOLT (M5 X 12) 2
5 KOXHO00Z A7v7° MO.tv}4 C5302-9012  STEP MOTOR 4 (C5302-9012) 3
6 ESNO30BF 3" (M3 X 6) ROUND HEAD SCREW (M3 X 6} 6
7 EMMOS0O4 M4 ATTYspT (MBOSO4 DUy BUSH (MB0SO4 DU) 3
g KCFOI6L  »hy 270w’ = 7877 74— CRIPPER GEAR 3
G ESFO405M Antyh 357 (M4 X 5) (Av9) SETSCREW (M4 X 5) (MEC) 6
10 KCFO162 7400 ¥ 4v- 7 vy IDLE GEAR PIN 4
11 SIS0053  e7dy” FLAT HEAD SCREW 3
13 ERS060  2+y7" st (S-6) SNAP RING (5-6) 4
14 KCFO165  7AF A #77 ¥t IDLE GEAR ASSY. 4
15 KCFOIB6 770w = Sanh ™y 0’y n'= SLIDER COVER 1
16 ESC0565 #vy7° &k (M5 X 65) CAP BOLT (Mo X €5) 1
17 KCFO167  &74— n' - (GEAR COVER 2
18 SIS0057 w7ty FLAT HEAD SCREW 4
19 KCFO158  »#3 #70yn’— 3Ta9b™s ¥ %= DRIVEN GEAR 3
20 ESF0505 #mbybas” (M5 X 5) SETSCREW (M5 X 5) 6
21 KCFC156  Fovay wv Mvr 770v) DETECTOR SET BLOCK 3
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TUwiN— NyF—F—5-— Grtpper, Cutter motor

Na  HEmEE G & PARTS NAME it w &
PARTS No OTY  REMARKS

22 ESFO505 Fnevbiy” (M5 X 5) SETSCREW (M5 X 5) 6

25 KCKJ0003 4 tvb (3) SENSOR ASSY. (3) 3

26 ESNS2610 AR AR (M2.6 X 10) ROUND HEAD SCREW (M2.6 X 10) 3

27 KCFO353 4> #70on'— pyyry 4 #'—  YARN GRIPPER COVER 1

28 EINS310Y taz~ 45" M3X10 (P4)#msi—b  ROUND HEAD SCREW (M3 X 10} 2

SKC122C5 21F-22



N Blandm G A& PARTS NAME 7OmE
PARTS No QIY  REMARKS
1 KCFO137 770’ = vadhy 574 GRIPPER SLIDING BASE 1
2 ESCO415 #vy7 & b (M4 X 15) CAP BOLT (M4 X 15) 4
3 EMMOGOS F24 A77Ux2T (MBOROS DU) BUSH METAL (MBO60S DU) 2
4 KCFOL38 7709 — Zhu7" o7 4 GRIPPER STOPPER PAWL 2
5 SISli22 4 7% &7 STEPPED SCREW 2
6 SIS5310 47— COLLAR 2
7 SIM27% Avx vy CAULKING PIN 2
8 KCFOI39 -7 77Usn'— a9b™ 9 n"2(A)  YARN GRIPPER SLIDER (A) 2
9 SIS0166 #r &7 STEPPED SCREW 2
10 KCFO140 770wy = 27" 1'% GRIPPER STOP STUD 2
11 SISO1L3 ¥ 7% 447 STEPPED SCREW 2
12 SISB390 A4 PUSH SPRING 2
13 KCFO141 = 77y’ = ya7h"9 »°#(B)  YARN GRIPPER SLIDER (B} 2
14 SIS0166 477 7% &5 STEPPED SCREW 2
15 SIS6528 ex n'4 PULL SPRING 2
16 KCFO142  ¥-» 77 Uon'= (A) YARN GRIPPER (A) 2
17 KCF0143 =¥ 7" 9on'- (B) YARN GRIPPER (B) 2
18 SIS0120 477 9% 347 STEPPED SCREW 2
19 SIS0830 +»b NUT 2
20 KCFO144  4-2 2 uon’ = nyy YARN GRIPPER LINK 4
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Yarn gripper

No #RET 6 % PARTS NAME M W #
PARTS No QTY  REMARKS

21 SISOLS6 47 09% 477 STEPPED SCREW 2

22 SIS0BOL 647 +ob NUT 2

23 SIS0457 #uA by CAULKING PIN 2

24 HFO125 Y-y §iion - huAeT CAULKING PIN 2

25 KCF0145  #°4w¥'— yamb oy +424% L SLIDER HOLDER (L) 1

26 KCFO146 770" = 3ayb s #%1{# R SLIDER HOLDER (R) 1

27 SIS0087 34y FLAT HEAD SCREW 4

28 KCFO159 277000 79 SPRING HOOK 1

29 SIS0002  wkkd A FLAT HEAD SCREW 2

30 SIS0654 ¢dn 4 PULL SPRING 2

31 KCF0153  vagb™ n°v 709 79— (A)  SLIDER GEAR {4) 1

32 KCFO154  va%b’ o~y 709 7= (B)  SLIDER GEAR {B) 1

33 KCF0263 = 27)on = () YARN GRIPPER (C) 2

34 EPA03010 v v’y (D 3.0 X 10) FASTENER PIN (D 3.0 X 10} 2

35 EPBO30L0 9% ¥y (D 3.0 X 10) FASTENER PIN (D 3.0 X 10} 2
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Yarn cutter

il/t\-‘ |/ —\\ A
29 g

R
!
/

Ne whands dn & PARTS NAME &% = £
PARTS No QIY  REMARKS
1 KCFO147 =7 fog— vaib g 0y YARN CUTTER SLIDER 1
2 SIS0068 kiR FLAT HEAD SCREW 1
3 HFG133 =¥ Avi- YARN CUTTER 2
4 SIS0l44 7ok 3y STEPPED SCREW 2
5 SIS0801 647 b NUT 2
6 SIS1g2 %0 7% 4 STEPPED SCREW 1
7 SISB333 T WASHER 1
9 SIS6399 Ak PUSH SPRING 1
10 HIFOO83  #v9— An" == (4.70) CUTTER SPACER (4.70) !
10 HIFO084  dws— A" - (4.75) CUTTER SPACER (4.75) 0
10 HIFG085 9= A" == (4.80) CUTTER SPACER (4.80) 0
10 HIFO086  #vh— 2" —H—  (4.85) CUTTER SPACER (4.85) 0
10 HIFOO87  #v¥— 2" ——  (4.90) CUTTER SPACER (4.90) 0
11 KCFO148 v #od— oy (&) YARN CUTTER LINK (A) 1
12 SIS4280 #vf b CAULKING PIN 1
13 KCFO149 -7 49— 90 (B) YARN CUTTER LINK (B) 1
14 KCFO1SG A4 Tvid n'o YARN GUIDE 2
15 SIS1I81 377 7% %7 STEPPED SCREW 1
16 KCFG151  dwd— Sah™ 'y L 14 CUTTER SLIDER PRESSING PLATE 1
17 SIS0054  =wvs 357 FLAT HEAD SCREW 4
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e #HEFT o & PARTS NAME T
PARTS Ne QTY  REMARKS

18 KCFO152  ¥-v dvd— 274 7°ov YARN CUTTER FIXING BLOCK 1

19 ESCO415  *v7 & hb (M X 15) CAP BOLT M4 X 15) 2

20 KCF0155  wagb™y w4374 ¥%- (C}  SLIDER GEAR (C) 1

22 EMMOBOS M ~TTWyyT (MBOGOS DU BUSH METAL (MBO60S DU) 1

23 EPG03010 v'vd vy (D 3.0 X 10) FASTENER PIN (D 3.0 X 10) 2

24 KCFO317  Ab 274 MY YARN GUIDE FITTING PLATE 1

25 KCF1608 17— #7477 db AIR PIPE ASSY. 1

26 EN306 647 fub {3-ME) NUT (3-M6) 1

7 FEI361  brsta-7 (UB-0640-W) URETHANE TUBE (UB-0640-W) 0

28 KCFO318  4b #°4F (FL){5-14G) YARN GUIDE (FL) (5-14G) 1

29 KCFO320  Ah 474} (BL){5-14G) YARN GUIDE (BL) (5-14G) 1

30 ESCO404 Foy7 & ah (M X 4) CAP BOLT (M X 4) 2

31 KCFO319 A+ #°4F (FR) (5-14G) YARN GUIGE (FR) (5-14G) 1 HZ OPTION

32 KCFG321  AF #74F (BR)(5-140G) YARN GUIGE (BR) (5-14G) 1 Hz2 OPTION

SKC122CS 21F-24




No  BhandEm & PARTS NAME = G

PARTS No QTY  REMARKS
1 KCFOS30  7b—4 #v - FRAME COVER 1
2 ESCO508 37" # W (M5 X 8) CAP BOLT (M5 X &) 2
3 ELHOSP  Twix WASHER 2
4 KCF0545 7 9 #73 FABRIC TRAY 1
5 EE4A63 V¥ a7 M REGULAR TRIM 0
6 ESMOBI0 74 27 (M6 X 10) BUTTON SCREW M6 X 10) 4
9 KCXJO009 &A= &yb (9) SENSOR ASSY. {9) 1
10 ESNS310Y 4z #7257 (M3 X 10) {7m) ROUND HEAD SCREW (M3 X 10) (BLACK) 2
11 HIFO137 Ay dn'— MIvr &7y COVER SET PIN 4
12 HIFOO64 1A A= MK &5 COVER SET PIN 2
13 HIFOOB7  #n'— BUvF b5 COVER SET PIN 2
14 ENI06 647 fob (1-M6) NUT (1-M6} 2
15 KCFO176  7b=h HAy dn'= (R) FRAME COVER (R) 1
16 KCFO177  7v=4 Ay o= (L) FRAME COVER (L) 1
17 ESNOS08 +~72%" (M5 X 8) ROUND HEAD SCREW (M5 X 8) b6
18  ESNS0308 +ir +47425" (M3 X &) ROUND HEAD SCREW (M3 X 8) 2
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o an f
PARTS No

PARTS NAME

GCO0BL  bdy Abun -

KCF0582  #41° A~ MIvF A4 (R)
KCF0583  #417 #n'— MuF 45 (L)
WT0C03023 Vof vy Fu9{ (TL-193)

KCF0186  myr n'y

SIS0508 Ty

KCFO584  #1F ' — (99) R
KCFO586  #4 4n'- (71) R
KCF0585  #{}" on'= (%) L
KCFO587  #4F" #n'— (71) L

ESNS614Y #4447 %" (M6 X 14)
KCFO191 4} 40— FIr 19 (B)
ESRIG06 I 2" (M3 X 6)
EE448 BENTE V233 e
ESS2506W #7 #7 (M2.5 X 6)

6 KCFO194 #4137 - 30" vy

ENIOSP 647 +7b (1M5)

URETHANE STOPPER

SIDE COVER ATTACHING PLATE (R)
SIDE COVER ATTACHING PLATE (L)
WRENCH LOCK (TL-193)

LOCKING PLATE

WASHER

SIDE COVER (
SIDE COVER (
SIDE COVER {
SIDE COVER (

ROUND HEAD SCREW M6 X 14}
SIDE COVER ATTACHING PLATE (B)
TRUSS SCREW (M5 X &)

CATCHER

FLUSH HEAD SCREW (M2.5 X 6)

SIDE COVER PIN
NUT (1-M5)
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No  #onds  dn % PARTS NAME & W =
PARTS Na QTY  REMARKS
1 KCFOB31 7oty o= (F) SAFETY GUARD (F) 1
2 ESMOBI® &% 07 M6 X 18) BUTTON SCREW (M6 X 18) 4
3 SIS050Z2 Ty WASHER 4
4 KCFO533 #7771 v’ — (F} OIL PROTECTION COVER (F) 1
5 KDFOO86  #4p° Fvy7” SIDE CAP 2
6 ESCOBLO 7 & Wb ( M6 X 10) CAP BOLT M6 X 10) 2
7 KCFO192  #f} 4n'— 37wy (k- ) SIDE COVER HOLDING PLATE (F-R) 1
8 KCFO193 M} - v ny (F SIDE COVER HOLDING PLATE (F-L) 1
9  ESCO610 w7 #74h (M6 X 10) CAP BOLT (M6 X 10V 4
10 SIS0502  Trr WASHER 4
11 SIS02L1 +#° 797 47 LONG HEAD SCREW 2
12 KCFO341 74 7 SW MIvid4 SAFETY GUARD SWITCH SET PLATE 1
13 ESC0612 w7 #°Lh (M6 X 12) CAP BOLT (M5 X 12) 2
14 SIS060Z Wi WASHER 2
15 KCFO578 722" SW ar{49 SWITCH FIXING PLATE 1
16 KGXJOOOE 72" van = 2MuF vb 3 COVER SWITCH ASSY. 3 1
17 ETNS430Y izt~ 2" (MAX30) (P4) 704~} ROUND HEAD SCREW (M4 X 30) (P4) 2
18 HIFO167  wad o #nv- CUT-OFF SWITCH COVER 1
19 ESCM06 %7474 (M X 6) CAP BOLT (M X 6) 4
20 WKLMO1002 #Mvaf»# (P1-25/EA/SVB) MAIN SWITCH (P1-25/EA/SVB) 1
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&

1B

PARTS NAME

)
o

Bandrs

PARTS Mo

2.
SF|
[¥]

No

FLUSH HEAD SCREW M1 X 12)

M X 12)

ESSM12F 7 747

21
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Jpper

cover frame

FRAIN-3556

No HanEm  dn % PARTS NAME e W &
PARTS No QTY  REMARKS
1 KCFOB34 ¥ agay #n'— % COVER FRAME 1
2 KCFO199  o-5- My ¥ ROLLER SETTING PLATE 2
3 SISO502 T WASHER 4
4 ESC0625 ¥oy7 i Lh (M6 X 25) CAP BOLT (M6 X 25) 4
5 EE1245  7M)y ATUv0T (DR-22-BA) NYLON ROLLER (DR-22-B4) 2 LONG
5 EE447 7ML ATTIVET (DR-22-B3) NYLON ROLLER (DR-22-B3) 2 SHORT
6 KCFO256  t 74y o= M7F 374 (R} COVER HOLDING BRACKET (R} 1
7 KCF0257 Y uhy = Wk 574 (L) COVER HOLDING BRACKET (L} 2
10 ESMOS10 &4 437 (M6 X 10) BUTTON SCREW (M6 X 10 6
11 SIS0213 #4787 97 LONG HEAD SCREW 3
12 KCFO201 "o’ LINK 2
13 SIS0124 7 7% &7 STEPPED SCREW 2
14 SISE526 vF n'i PULL SPRING 2
15 SISOL30 §# »u% 457 STEPPED SCREW 2
16 BBFO134 ¥ a2y o' Fauyd™f (R HINGE (R) 1
17 BBFO135 ¥ ay anv'— Faimp' A (L) HINGE (L) 1
18 BBFO136 ¥ ay an'— Famd i (tv9-) HINGE (CENTER) 1
19 SIS0031 k7 437 FLAT HEAD SCREW 6
200 FJFO129  Absn'— plvF 374 STOPPER ATTACHING BLOCK 2
21 ESC0522 o7 &0 (M5 X 22) CAP BOLT (M5 X 22) 4
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Upper

cover frame

FahN—FEs

No  fhandES W % PARTS NAME ity % &
PARTS No Gy  REMARKS
22 GCODRL  Abyy Apor'- URETHANE STOPPER 4
23 KCFO208 ¥4 Moy 474 (R) GEAR HOLDING PLATE (R) 2
24 ESCOB08 w77 &M (M6 X 8) CAP BOLT (M6 X 8) &
25 KCFO206 %77 GEAR 2
26 ESFO505 #bobiy” (M5 X 5) SETSCREW (M5 X 5) 4
27 KCFOM40  #7%= Loy oyl GEAR ROD 1
32 KCFO196 v amty an— 40" 974 (R) UPPER COVER FRAME (R) 1
33 KCFO197 ¥ amiy o= 7 74 (L) UPPER COVER FRAME (L) 1
MBS A7UsT Tviy (2-M6) SPRING WASHER (2-M6) 4
35 ESC0615 *ry7 & 4b (M6 X 15) CAP BOLT (M6 X 15) 4
36 EE444  FLYy ATUYYT (DR-35-HB)  NYLON ROLLER (DR-35-HB) 2
37  ESMOB1S #9237 (M6 X 15) BUTTON SCREW (M6 X 15) 2
38 HTAGO25  an'- k27 77 (OVER TAPE 2
39 KCFOI189  #4b = For 45 (A) SIDE COVER ATTACHING PLATE (A) 2
40 ESCO506 7" 4 Wb (M5 X 6) CAP BOLT M5 X 6) 4
41 ESS0306W 725" (M3 X 6) FLUSH HEAD SCREW (M3 X 6) 4
42 EEA48 Wy Vagay Feof CATCHER 2
43 ELHO6LIP v#% 7% (M6 X 11.5 X 0.8) WASHER (M6 X 11.5 X 0.8) 4
44 ELHOBIIP v4"# % (M6 X 11.5 X 0.8)  WASHER (M6 X 11.5 X 0.8) 4
45 KCF0333  #y= Myr 471 (L) GEAR HOLDING PLATE (L) 1
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Ne BEEST & %A PARTS NAME gy =
PARTS No QTY  REMARKS

1 KCF0536  dvgf £° vty ¥ ay v~ PLASTIC COVER 1

2 KCFOS37 70 o' — #bd — (91) FULL COVER HOLDER (UPPER) 1

3 ESMO608 F°4v 37 (MA X 8) RUTTON SCREW (M6 X &) 3

4 BBFOI34 ¥ ay - Favr {4 (R) HINGE (R} 1

5 BBFOL35 ¥ ay #n~ Fauptf (L) HINGE (L} 1

6 BBFO136 ¥ ay #n'— #3978 { (vv9-)  HINGE (CENTER) 1

7 SIS0031 vheF 7 FLAT HEAD SCREW 6

§ KCFO538  3'ay #n'— b7 HAND HOLDER 1

9  ESMOB08 F°4v 37 M6 X 8 BUTTON SCREW (M6 X 8} 3

10 EES02  fovar WK 07 CUSHTON SPONGE 0

11 KCF0S35 ¥ amiy ¥ ay in'- PLASTIC COVER (UPPER) 1

12 WKITO3001 +4my A ok NYLON RIVET 6

13 KCFO347 427 3470 (700" =) WARNING LABEL (FULL COVER) 1

14 ESNT406P 50 =7 0=73~"35" MAX6 ROUND HEAD SCREW (M4X6) 2
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Ne &hoeds @ % PARTS NAME . R &
PARTS Mo QIY  REMARKS

1 KIFO008 277740 — (91) BACK COVER (UPPER) 1

2 WNDROLL31 Rvi STUD 2

3 FIHOG13N k37vo+ 6 -13 WASHER 2

4 EEB0E b7ty fa’s B-100-4 HINGE (B-100-4) 3

5 ESSO305W #93" (M3 X 5) FLUSH HEAD SCREW (M3 X 5) 12

6 KIFO009 297743 - (09) BACK COVER (LOWER) 1

7 ESMSO608 titk™ ¥4y MEX8 (4" y#7%)  BUTTON SCREW (M6 X 8) 6

8 KCF0235 297" 4= o n'y BACK COVER SUPPORTING PLATE 1

9 KIFOO11 2977 an'= ¥ n'r (L) BACK COVER SUPPORTING PLATE (L) 1

10 ESCO508 +ry7° £ 4k (M5 X &) CAP BOLT M5 X &) 4

11 KIFOO14 7477 SW Mords BACK COVER SWITCH FITTING PLATE 1

12 ESNS306Y 42 7377 (M3 X 6) ROUND HEAD SCREW (M3 X &) 2

13 KIXJOOO4 297 Tot™vin'= SWAvh BACK COVER SWITCH ASSY. 1

14 ESNS0315 b 47357 (M3 X 15) ROUND HEAD SCREW (M3 X 15) 2

15 ENIO3Y 647 +vb (1-M3) NUT (1-M3) 2

16 KIFOO12 W7 9on Moy RECEPTACLE SETTING PLATE 2

17 ESNS306Y 4z +°70° M3 X 6) ROUND HEAD SCREW (M3 X 6) 4

18 WNDROL003 47" 470 RECEPTACLE 2

19 KIFOR31  7b—h o= oom (V) REAR FRAME COVER (LOWER) 1

19 KCF1614  7v=h o' = (B) FRAME COVER (B 1 (55160--)
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Yoo Ehondhy m B PARTS NAME E& M #
PARTS Na QIY  REMARKS

20 ESMSOB08 hax"ss3" MEX8 (' »rv%)  BUTTON SCREW (M6 X 8) 8

21 KCFO581  a97 #n'— ¥ A7 BACK COVER SOPPORTING STAY 1

22 ESC0610 7 # A+ (M6 X 10) CAP BOLT (Me X 10) 2

23 EES0Z  uvay ALY CUSHION SPONGE 0

24 KCXMOO9L A3y 3+°0  (2v}i0-9-) WARNING LABEL (CONTROLLER) 1
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Blower motor
Compressor

No  #idEE o B PARTS NAME & W 2
PARTS Na QTY  REMARKS
1 KCFO221 &2 73°7 HOSE JOINT 1
2 ESCO408 Few7 47 0h (M4 X 8) CAP BOLT (M4 X 8) 1
3 KCF0259  77m7- mME A AT PIPE 1
4 KCFO258  74W9- FILTER 1
5 FFFO526 17— k2 (2400L) AIR HOSE (2400L) 1
6 EES518  At- 4307 WIRE CRAMP 2
7 KCF0226 7707- A= BLOWER BASE 1
& ESCO820 #+»7° 4 Wb (M8 X 20) CAP BOLT (M8 X 20) 2
9 EHO8 i (1-MR) WASHER (1-M8) 2
16 KCXHOO12 77u7- &4- BLOWER MOTOR 1
11 ESC0O825 #»7 4 Wk (M8 X 25) CAP BOLT (M8 X 25) 2
12 ELSO8  A7°4W/F" Toir (2-MB) SPRING WASHER (2-M3) VA
13 ENI0&  6%7 Fub (1-MB) NJT (1-M8) 2
14 KCF1605  73%°% Y47 ¥i" BKT BIvrf%  SHAFT HOLDER ATTACHING PLATE 1
15 KCXZ1603 SES122S 27°bs#- 2 220V COMPRESSOR 2 1
17 KCH040 7 07 ~7 7 &b MAGNETIC VALVE ASSY. 1
18 EE1361 w#sF2-7 (UB-0640-W) URETHANE TUBE (UB-0640-W) 0
19 ENIOS 647 +ub (1-MD) NUT {1-M5) 4
200 ELSOS A7 wyia (2-MD) SPRING WASHER (2-M5) 4

SKC122C5 21F-31



No EhentiT m & PARTS NAME &% % =

PARTS Na QTY  REMARKS
1 KIFO002 %29 2 12y} OIL SUPPLY UNIT 1
2 ESCO625 #r7 H A (M5 X 25) CAP BOLT (M6 X 25) 3
3 FEI39 it (PH4 M5-4L) ELBOW (PH4 Mp-4L) 6
4 KCWE515  Fama 4707 OIL PUMP ASSY. 1
5 ESCOR08 7 £ M (M6 X &) CAP BOLT (M6 X 8) 2
5 ELHOBL1 7w WASHER 3
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No #Banirs  dn % PARTS NAME W w &

PARTS Mo QIY  REMARKS
1 KIN0OOZ  ==F 0 ~™yb (56) NEEDLE BED (5G) 2
2 ESC0815 7 & 4b (M8 X 15) CAP BOLT (M8 X 15) 8
3 SIS29G 7-"- ¥ TAPER PIN 4
4 SISB245 T WASHER 1
5 ESCO408 Hry7 4k b (ML X 8) CAP BOLT (W X 8) 1
6 KINOOI1 29" 4 abon'— (R) (56) WIRE STOPPER (R) (5G) 2
7 OKINOOIZ 29074 Ak (L) (56) WIRE STOPPER (L) (5G) 2
8 SISO123 # 0% 77 STEPPED SCREW 8
9 ELHO61IP 7+ #°# (Ms X 11.5 X 0.8  WASHER M6 X 11.5X 0.8) 8
16 ELHA06  7==7" Tviv WAVE WASHER 8
11 KINOOL3  5vi Abon’— (5G) SINKER STOPPER (5G} 2
12 SISN72 k7" FLAT HEAD SCREW 4
13 SISO045  b78y” FLAT HEAD SCREW 2
14 SIS5I21 v WASHER 2

SKC12205 2IN-01



No  E&EE & B PARTS NAME feer  w &
PARTS No gry  REMARKS

1 KINOOO3 ==} 7L} (5G) NEEDLE PLATE (5G) 482

2 KINOOO4  N.7° b=} 2" —- (5G) NEEDLE PLATE SPACER (5G) 482

3 KINOOOS Y-~ #7414 (5G) YARN GUIDE (5G) 482

4 KINOOOB  ¥-v +n"— (5() YARN KEEPER (5G) 480

5 KINOOO7 vt (5G) SINKER (5G) 482

5 KINOOOR  vof— Z7°0s2 (BG) SINKER SPRING (5G) 482

7 KCNOS11  7°L—b ¥ayhr 24%- PLATE FTXING WIRE 2

& KONOT04  ==F}'A 7°1=F 7{~ NEEDLE PLATE WIRE 10

9 KINDOO9 N.7°L=F %— (2.3 X 1245)  NEEDLE PLATE WIRE (2.3 X 1245) 4

10 KCNO711 CP.TR.=—-b# #2414 (5G) L CP. TR.NEEDLE BODY (5G} (L-HOOK) 0

10 KCNO8OL  CP.TR.=~F W #o9{ (5G) CP. TR NEEDLE BODY (5G} 0 N3 OPTION

11 KONO712 Pz} M 2344 = (5G)L CP.NFEDLE SLIDER (5G) (L-HOOK) 0

11 KCNOROZ (P ==} 1 2348 = (5G) CP.NEEDLE SLIDER (5G) {0 N3 OPTION

12 KCNOR2L ¥4y (5G) JACK (5G) 480

13 KCNO82Z b v xvr (50) SELECT JACK (5G) 480

14 KCNO8Z3  +re— (1) SELECTOR (1) 240

15 KCNO824 79— (2) SELECTOR (2) 240

16 KCNOB2S  tLob A7°0xs (5() SELECT SPRING (5G) 480

17 KONOBO3 27447 #0v7° (5G) SLIDER CLIP (5G) 0

61 KCNO713  (P.TR.==FW b (5G) L CP.TR.NEEDLE SET (5G) (L-HOOK) 480 10411+17

SKC122CS 2IN-02



" =
QTY  REMARKS

fiaks

PARTS NAME

=} b (56)

CR.z==b 0 2344 — T} (56

0 10+11+417 N3 OPTION

CP. TR.NEEDLE SET (5G)

CP.TR.

91 KCNOS04
92 KCNOSO5

N3 OPTION

11417

G

CP.NEEDLE SLIDER SET (5G)

)
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No &S s 0 & PARTS NAME B W &
PARTS Na QTY  REMARKS

1 KINOOLO b= Hhzp’ 2 (#H43) 56 SINKER PRESSING PLATE (SIDE} 5G 4

2 KONISOS  vvb— Hzh# (kv SINKER PRESSING PLATE (CENTER) 2

3 KONOS19  diri— +HL 774 (1) SELECTOR PRESSING PLATE (SIDE) 2

4 KCNO520  ®lro- HHz #°4 (bvd-) SELECTOR PRESSING PLATE (CENTER) 1

5 KCNO708  tbo¥- tz 974 (F)(L)(5G)  SELECTOR PRESSING PLATE (F) (L) (5G) 1

6 KCONO709  wbrd— Mz 472 (F)(C) (5G)  SELECTOR PRESSING PLATE (F) (C) (5G) 1

7 KCNO710 #2942 #7% (F) (R)(5G)  SELECTOR PRESSING PLATE (F) (R} (5} 1

SKC122C5 2IN-03



No  dbobdEm an PARTS NAME B &

PARTS Mo QTY  REMARKS
1 KIROOGL  7o%s2" ¥ 7 9r 374 SHAFT BRACKET 1
2 ESCOR22 7"+ Lb (M8 X 22) CAP BOLT (M8 X 22) 4
3 EP16G2Z 'y vy (B6.OX 22) FASTENER PIN (B 6.0 X 22) 2
4 EJN120Z2 =W aT70sr (TA-1215) NEEDLE BEARING (TA-1215) 2
5 KIROD0Z 79300 94— ~'-2 RACKING MOTOR BASE 1
6 ESCORIS Fy7 d Wh (M6 X 15) CAP BOLT (M5 X 15) 4
7 SIS0507  ex WASHER 4
8 KCXZ2011 ACH-+ +%- RACKING MOTOR (SGMAH-02AAA-SB1Z) 2
9 ESC0312 ¥y 7 d7Ah (M5 X 12) CAP BOLT (M5 X 12) 8
10 HIR0021 TR 7+°% 7°-1- TRJ. DRIVE PULLEY 2
11 ESFO505 Ameshay” (M5 X 5) SETSCREW (M5 X 5) 2
12 EBST164 S.T ~"kb BIOOSHM 320 TIMING BELT 2
13 KIRDOO3 79320 - RACKING COVER 1
14 ESCO506 *w7" % 4h (M5 X 6) CAP BOLT M5 X 6) 2
17 EJBI204 & w7007 (62017Z) BALL BEARING (6201ZZ) 2
18 ESF0506 #otsbay” (M5 X 6) SETSCREW (M5 X 6) 2
19 KGFOO33  Aboyn'— Mivr b STOPPER ATTACHING PIN y/

SKC122C5 21R-01




No  Bhibde oAb # PARTS NAME (i G

PARTS No QIY  REMARKS
1 FEROOO3 A% 71 MAIN SHAFT 2
2 KIRODOS &% #7375 (F) BALL SCREW FLANGE (F) 1
3 KIROO0E & -k 2% 730%7 (B) BALL SCREW FLANGE (B) 1
4 ESCOB35  Hy7 & A (M5 X 35) CAP BOLT (M5 X 35) 6
5 SIS5I21 iy WASHER 6
6 KIROOO7 ¥ vy MyF Jik ZERO POINT SWITCH CAM 2
7 ESHSC307 €4z 640K KF M3 X 7) HEXAGON BOLT M3 X 7) b
8 KIRO0D1O  Z7AMo} Farbin' s THRUST NUT ADJUSTING PLATE 2
9 EJBI252 A7AF A7TULET (S1101) MRy THRUST BEARING (51101) (+0.01) 4
10 HIROO14  TRJ ¥ adb™ 7 77 -1- TR]. DRIVEN PULLEY 2
11 SIS0746  += KEY 2
12 KCROOO8  bitb (AN-OL) THRUST NUT (AN-01) 4
13 KIROOO9  SW Mvry 4 SWITCH SET BASE 2
14 ESCS1408 42 07" & kb (M X 8) CAP BOLT (M4 X 8) (WITH WASHER) 4
15 KDXJOOO4 - +vb (1) SENSOR ASSY. (1) 2
16 ESNO306F 745" (M3 X 6) ROUND HEAD SCREW (M3 X 6) 2
17 ERSI120  A»7" 0sr (§-12) SNAP RING (5-12) 2

SKC122CS 21R-02



Yo Hafw M % PARTS NAME {5 G
PARTS Ne QTY  REMARKS
bOKIROOL2 7 omd 2xF bivr 974 (F) L.IMIT SWITCH SET BASE (F) 1
2 KIROD13 ¥ unf MoF Vivr 574 (B) LIMIT SKITCH SET BASE (B 1
3 ESCO61C Fry7 & 0 (M6 X 10) CAP BOLT M6 X 10 4
4 GCXJO015  +A— dob 2 SENSOR SET (2) 2
5  ESNSO315 44 477 (M3 X 15) ROUND HEAD SCREW (M3 X 15) 4
6 FER0012 ¥ 744 AMy+ MIwr{% (R) LIMIT SWITCH SET PLATE (R) 2
7 FEROO1Z ¥ /44 vt bIvrty (L) LIMIT SWITCH SET PLATE (L) 2
8 ESNSI1406 +ix +~73%" (M4X6) (7r47¥)  ROUND HEAD SCREW (M4 X 6) (WITH WASHER} 8
9 KIXJO0O3 7w427" #=n"— AfrF Ly RACKING-OVER SWITCH ASSY. 2 SET
10 ESNSZ310 iz " %7 (M2.3 X 10) ROUND HEAD SCREW (M2.3 X 10} 8
11 FEROOOS " 94 AMuF $17 784 LIMIT SWITCH WORKING CAM 2
12 ESCO506 7 £ Wb (M5 X 6) CAP BOLT M5 X 6) 2
13 KCFO065 4+ &4 24vf Fubay n'y SWITCH DETECTING PLATE 2
14 ESCS1406 i +7° & &b (M X 6) CAP BOLT (M4 X 6) (WITH WASHER) 4

SKC122CS 2IR-03







Yo o & M B PARTS NAME i G
PARTS No QTY  REMARKS
1 KCTOO13 778y #4% 3 774 PIor 43 BLOCK SETTING PLATE VA
2 ESCO410 77" #°wb (M X 10) CAP BOLT (M4 X 10) 3
3 KCTOO11  7vhy & 902 4 - CARRIER CONTROL BOX COVER 1
4 E005 O e 0-RING 4
5 ESCO410 Fvy7" F b (M X 10) CAP BOLT (M4 X 10) 6

SKC1220S 21T-01




Carrter control

L Gy

block

3

/

N,

No o HadkEm  om % PARTS NAME it e &
PARTS Na QTY  REMARKS

1 KCTOOOL 7747 4373 §°4 CARRIER CONTROL BLOCK 2

2 KCTO00Z  %%07- Lob'w €y (A) CARRIER CATCHING PIN (A) 8

3 KCTO003  *07- Lub o vy (B) CARRIER CATCHING PIN (B) 8

4 SISES29 4V m i PUSH SPRING 16

5 OKCTOOO4  bo} o 'y Apon'- PIN STOPPER 2

6 ESCSO410 %77 4b (M4 X 10) CAP BOLT W4 X 10} 10

7 KCTO00S Wb o vy 574 ny PIN GUIDE PLATE 4

8 SIS0013 w7 7 FLAT HEAD SCREW 8

9 EPA3008 by (D 3.0X 8 FASTENER PIN (D 3.0 X 8) 12

10 ECTOO06  Lob o &'y 43 2 - PIN ACTING LEVER 16

11 KCTO007  Lad'9 Hf¥ 3 k- &'y LEVER PIN 2

13 KCTOO08 7oAy 4%z W /(b Byy {3 SOLENOID FITTING PLATE 2

14 ESCO408 Fov7 &0 (M4 X 8) CAP BOLT (M4 X 8) 4

15 KCXL2100 b b (MSK-950} SOLENOID (MSK-950) 16

16 ESNS305Y t4z 7% (M3 X 5) ROUND HEAD} SCREW (M3 X 5) 64

17 KCTGOO9 77979 %= Abon' - PLUNGER STOPPER 2

18 ESCO410 7 &4 (M4 X 10) CAP BOLT (M4 X 10 16

19 KCTOOLO  7oob Abur'- FRONT STOPPER 2

SKC122CS 21T-02



Yo o AbERET i & PARTS NAME WE B
PARTS No QTY  REMARKS
1 KLTOG18 74y 7" %rsh CARRIER RAIL BRACKET 2
2 ESC0625 w7 & Wb (MG X 25) CAP BOLT (M6 X 25) 6
3 ELS06 AT Twir (2-MB) SPRING WASHER (2-M6) 6
4 KCTOZ01 747 b CARRIER RAIL 4
5 ESC0928 Fvy7 d& wb (M5 X 28) CAP BOLT (M5 X 28) 16
6 KLTOOC2  F07 Abyr' - CARRIER STOPPER 4
7 SISOO79 k7 £ FLAT HEAD SCREW 12
§ KCT0023 U7 Abyn'— Mgy 44 (1) STOPPER SETTING PLATE {UPPER) 4
9 KCT0024 307 Abon'— MIPF 45 {99) STOPPER SETTING PLATE (LOWER) 4
10 ESCOB37 #ry7” & Ab (M5 X 37) CAP BOLT (M5 X 37} 8
11 KCTO0e6 774y b=k 2a - {0.2) CARRIER RAIL SPACER (0.2) 0
12 KCTOOB7  Fviv L= 2" %= (0.1) CARRTER RAIL SPACER (0.1) 0
13 KCTOOB8 7wy L=b 2~ = (0. 05) CARRTER RAIL SPACER (0.05) 0
14 KCTOOSG  Fviy b=h A~ —#- (0,03} CARRTER RAIL SPACER (0.03) 0
15 KCTOI180 oty b= 2n" == (0.15) CARRIER RAIL SPACER (0.15} 0
16 KCTOstl v #°4+ (L) YARN GUIDE (L) 4
17 ESC0505 #v7 & M M5 X 5) CAP BOLT (M5 X 5) 8
18 BTOS08L 474y (ayyn’) EYELET (SINGLE FLANGE) 24
19 BTO820  474% Zbwv'— EYELET STOPPER 24

SKC122CS 21T-03



No HRES  dn f PARTS NAME = G - T
PARTS Mo QTY  REMARKS

1 KLTOO0L  #v)7 (91) CARRIER (UPPER) 9

3 KCTOOLS  #¢)7 (U4) CARRIER (LOWER) 9

4 SIS0501 T WASHER 18

5 ESCO407 #7" 0 MW X T CAP BOLT (M4 X 7) 18

6 KCTO139  #+%7 au v yb 37 MAGNET YOKE FOR CARRIER 9

7 KCTOO17 T 3% Tk FELT FOR CARRIER 18

8 KCTOR0Z  *—» #7414 40— (1)(8) YARN GUIDE HOLDER (1) (8 3

g KCTOS03  *-» #°4F #M— (2)(7) YARN GUIDE HOLDER (2) (7 2

10 KCTO804  ¥—~ #7411 #44°= (3){6) YARN GUIDE HOLDER (3) (6 2

11 KCTOBOS  *-v #'4b #y™—- {4)(5) YARN GUIDE HOLDER (4) (5 2

12 ESCO411 ®y7™ £ M X 10 CAP BOLT (M4 X 11) 18

13 SIS5227 T WASHER 18

14 BTOSL1  #°4y &5 - (W (50) EYELET HOLDER (W) (5G) 9

15 BTO810  *-» #° 4} (5 4% (3-5G) CERAMIC (3-5G) 18

16 SIS0033 9% k7 #v7 FLAT HEAD SCREW 9

17 KLTO003  *—v 749" - (CS56) YARN FEEDER (CS5G) 4 N0.3.4.5.6
18 ITO0S7  ¥=v 749 — 4§ - YARN FEEDER HOLDER 9

19 SIS4399 Avse’ s COAKING PIN 9

20 SIS6458 Hunk PUSH SPRING 9

23 SISO0BL &7 # FLAT HEAD SCREW 9

SKC122CS 21T-04



No HanEEs oan B PARTS NAME W W E
PARTS No QTY  REMARKS
24 5IS0830 ot NUT 9
25 KLTOOO4  4—v 749~ ((S50) YARN FEEDER (CS5G) 5 NO.1.2.7.8.8
26 KCT0207 V-V Z3{F A RAIL SLIDE (A) 36
91 KCTGI1ls U7 +vb (CSEG) CARRIER ASSY. (CS5G) 0 1+3+4+4546+7+26
93 XBTGOOS %" /yvs - (W) SET (3-5G) EYELET (W) SET (3-5G) 0 14415
04 KCWo528  ¥-v 74-% - tv+ (CSEG) YARN FEEDER ASSY. (CS5G) (WITH HOLDER) 4 17+-+20(N0. 3.4.5.6)
05 KCWa529 v 74-F — b (CSBG) YARN FEEDER ASSY. (CS5G) (WITH HOLDER) 5 25+——20(N0. 1.2.7.

6
8)
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No  #dadEE dh & PARTS NAME Pt W &
PARTS Na QTY  REMARKS
1 KCT0028  DSCS.BKT BRACKET(D.S.C.S) 1
7 ESCOR40 Fry7 K WE (M6 X 40) CAP BOLT (M6 X 40) 2
3 BLSO6 AT YT i (2-M6) SPRING WASHER (2-M6) 2
4 KCTO029  #77 w=9- Sx7h ROLLER SHAFT 1
5 ESFOS12 4oEvbiyT (M8 X 12) SETSCREW (M8 X 12) 2
6 KCTOO99  4b 97 v—9- YARN ROLLER 1
7 EJBI210 A" 7Usr (6901 W ENS L) BEARTNG (6901 VV ENS L) 2
8 SIS5320 43~ COLLAR 1
9 KCTO166  n 72 Wifh BALANCE WEIGHT 1
10 ESCOB20 w7 % Wb (M6 X 20) CAP BOLT (M6 X 20) 1
11 KCTO092  AMYPIR.39 ~ 702924h T=0.5 BALANCE WEIGHT (0.5 MM} 0
11 KCTOO93  AM#UR. 3% »Ivandih T=1.0 BALANCE WEIGHT (1.0 MM) 0
11 KCTO094  AMIR. 3% » 7uanidb T=1.5 BALANCE WEIGHT (1.5 MM) 0
11 KCTO0OS  AMZUR. 3% » 702914 T=2.0 BALANCE WEIGHT (2.0 MM} 0
11 KCTO096  AMZIR. 39 n 70291 b T=2.5 BALANCE WEIGHT (2.5 MM 0
11 KCTOOO7  AMYUR. 3% »3va924} T=3.0 BALANCE WEIGHT (3.0 WM) 0
12 KCXZ2003 A48 pyaves- INDUCTION MOTOR (E4406-342) 1
13 ESCOSI8 #m7 4 0k (M5 X 18) CAP BOLT (M5 X 18) 4
15 KCTO165 7V % 7 == (66 1)) DRIVING PULLEY (66) 1
16 ESFO610 Hiksb 227 (M6 X 10) SETSCREW (M6 X 10} 1

SKC122C5 21T-05



Yo BEET & % PARTS NAME L W %
PARTS Na QTY  REMARKS

17 ESFS610 #nkvbiy’ (M6 X 10) SETSCREW (M6 X 10) 1

18 EEA95  <WCME (370 X 248L) BELT (3 X 248L) ]

19 KCTOO3Z A Wb v - BELT COVER 1

20 ESROA06 9% 450 (M4 X 6) (12ym-k)  TRUSS HEAD SCREW (W4 X 6) (UNICHROME) 2

21 EEAB4 =T T FAVE WASHER 2

22 KCTO168 & 99y 2 == (DSCS) VIBRATION INSULATOR (D.S.C.S.) 1

01 KOWS201 AM2Jo-3- %»b (KCTO099)  YARN ROLLER ASSY. 1 647

SKC122CS 21T-05




No EPidEE & A PARTS NAME B W E
PARTS No QTY  REMARKS
1 KCTO177  +=» #° 4V YARN GUIDE 1
2 GADO7Z Ay EYELET 8
3 ESNS306Y i a7 4% (M3 X 6) ROUND HEAD SCREW (M3 X 6) 2
4 KCTO176  AMrh #)hx &y} YARN ANGLE CONTROL ASSY. 1
5 SISLIBL %7 7% &% STEPPED SCREW 2
6 SIS0549 i WASHER 2
7 ELH906 977 TuiA WAVE WASHER 2
& KCT0034  +odh— 2zyb M9 4 SENSOR UNIT MOUNTING BASE 1
9  ESCO430 Fv7 # Wb (M4 X 30) CAP BOLT (M4 X 30) 2
10 KCXEO0O6  YCAO300 #07» PRINTED CIRCUIT BOARD (YCAO300) 1
11 EINS306W thaf~" 45" (M3X6) (P4)7o2-}  ROUND HEAD SCREW (M3 X 6) (P4) 4
12 KCTOO35  huad™f an'- BASE COVER 1
13 EINS305Y 44 +~"4%° (M3 X 5) ROUND HEAD SCREW (M3 X 5) 2
14 HW6eS00  tA- 1=yb &vb SENSOR UNIT ASSY. 8
15 EINS308Y thadn15" (M3X8) (P4)#mi-}  ROUND HEAD SCREW (M3 X 8) (P4) 16
16 KCTO036  39% huiay w7h YARN DETECTING SHAFT 1
17 EREO60 E-W»7" (E-6) E-RING (E-6) 2
18 ESFS610 #mesbsy” (M6 X 10) SETSCREW (M6 X 10) 1
19 KCTO104  Jrobay »7y A5— A4 - STAY HOLDER 2
20 KCT0162  +&y% horvay ny YARN DETECTING PLATE 1

SKC122C5 21T-06



No

vk T an A

PARTS Na

PARTS NAME

fm %
REMARKS

21
22
23
24
25

26
27
28

KCTOO41  o%0% rovay Ay A5
ESNS306Y iz ta"4y" (M3 X 6)
EE136 M. 3%wof (TL-98S-AL-F)
ESNS2306 AR #7230 (M2.3 X 6)
EE077  wir (1-M2)

KIXJOO05 xva-9"— an'— SW b
ELHO3T -7 M3X8X0.8 (PC)
ESNS2310 t42 7 457 (M2.3 X 10)

DETECTING SWITCH STAY
ROUND HEAD SCREW (M3 X 6)
MAGNET CATCH (TL-98S-AL-F)
ROUND HEAD SCREW (M2.3 X 6)
WASHER (1-M2)

DETECTING SWITCH ASSY.
INSULATING WASHER
ROUND HEAD SCREW (M2.3 X 10}

=
Bo B Lo D — LD %)ﬁ
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No

fhand 7 an %
PARTS No

PARTS NAME

& &

SV LI D —

o

KCTOORS b 7vizy 7y (I-L)
BTO&081 774y (#5yn7)

BTOR20  #74% Apor'-

ESRG506  Fx %" (M5 X 6)
HIXZOO14  77v3—%— DSC-318-009

ESNS0304 ®4% 745" (M3 X 4)

SIDE TENSION SET PLATE (I-L)
EYELET (SINGLE FLANGE)
EYELET STOPPER

TRUSS HEAD SCREW (M5 X 6)
FAN MOTOR (DSC-318-009)

ROUND HEAD SCREW (M3 X 4)

SKC122CS 217T-07



Yo #HaEFE o o A PARTS NAME %% W #E
PARTS N QY REMARKS

1 KCTOO8L b Fwyar w7k SIDE TENSION SHAFT 1

2  FREMO E-Y»7" (E-4) E-RING (E-4) 14

3 KCT0198  AMuF bvrdy (1) SWITCH SET PLATE (I) 1

4 KCTO19¢  w7h 3740 n'y SHAFT GUIDE PLATE 1

5  ESVO304F »'4vh ay” (M3 X 4) BIND SCREW (M3 X 4) 1

6 KCXEOO18 ST3 #n°» (L) PRINTED CIRCUIT BOARD (ST3) (L) 1

7 ESNSO304 LA P37 (M3 X 4) ROUND HEAD SCREW (M3 X 4) 3

8 KCTO201 4oy An— COVER 1

9 KCTOROG  #4} Fvyay vb *0.85*% 56 SIDE TENSION SET *0.85*{(5G) 12

10 BTORI®  #°4v EYELET 12

11 KCTO052 b 7wy 47 4Th DIAL 12

12 KCTO053  #74%b mys n'y DIAL LOCKING PLATE 12

13 SISA525  #v4 n'k (L) KICK SPRING (L) 12

14 KCTO055  #viyar $43 37 (L) SIDE CAP (L) 1

15 KCTOOR4  Fviay 14 37" (R) SIDE CAP (R) 1

16 SISE531 4% »'# PUSH SPRING 2

17 ERE090 E v (E-9) E-RING (E-9) 2

9] ¥ Fovar kb SIDE TENSION ASSY. 0 9+10
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No #anfrs A ® PARTS NAME W W &

PARTS Na QTY  REMARKS
1 KLTO011  7°b=% bwr 574 (L) BRAKE MOUNTING BRACKET (L) 1
2 BTO8O8L #" 1y (hyun") EYELET (SINGLE FLANGE) 12
3 BTO820 "4y Abon'- EYELET STOPPER 12
4 ESS7612 647 7Hy¥ ¥384F (M6 X 12)  FLUSH HEAD BOLT (M6 X 12) 1
5 KCTO159 b Fovay Ak’ (1) SIDE TENSION STOPPER (1) 1
6 KCT0203  +-> Abon'- #180 YARN STOPPER  £180 1
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\5) (4 ’
~ x@
|
%\
|
Yo HEES M B PARTS NAME R e &
PARTS No QTY  REVARKS
I KCTOOB9  #4% Fuvay ¥1°u (IR) SIDE TENSION SET PLATE (IR) 1
2 ESC0506 F7 % bh (M5 X 6) CAP BOLT (M5 X 6) 2
3 BTOSOSL #'4y (#y9n') EYELET (SINGLE FLANGE) 12
4 BIOS20  #{Y Ahon - EYELET STOPPER 12
5 KCTOO8]  #b F7yay sa7h SIDE TENSION SHAFT 1
6 FREM0 E-Uv7 (B-4) E-RING (E-4) 14
7 KCTO198  #4w+ Moy (I) SWITCH SET PLATE (I) 1
8§ KCTOLO9  va7h #°48 m'y SHAFT CUIDE PLATE 1
G ESVO304F mAxb iy’ (M3 X 4) BIND SCREW (M3 X 4) 1
10 KCEEOO19 ST3 #v' (R) PRINTED CIRCUIT BOARD (ST3) (R) 1
11 ESNSO304 +AR 437 (M3 X 4) ROUND HEAD SCREW (M3 X 4) 3
12 KCTO201 4y #v'- COVER 1
13 KCTOS09  #/3#vyay 2} *0.85% 56 SIDE TENSION SET *0.85*(5G) 12
14 BI0O81&  #'4Y EYELET 12
15 KCTOO52  #1%° Fovay #° {4l DIAL 12
16 KCTO0S3 &' 4%h woy 17y DIAL LOCKING PLATE 12
17 SISes24  F97 ~ & (R) KICK SPRING (R} 12
18 KCTO054  Fvvay #4447 (R) SIDE CAP (R) 1
19 KCTO0SS  7vvay #4 %m7° (L) SIDE CAP (L) 1
20 SISEE31 Ay 1A PUSH SPRING 2
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No By an % PARTS NAME HE W &
PARTS Na QTY  REMARKS

1 KLTOO10  7'b-% Mivr 474 (R BRAKE MOUNTING BRACKET (R) 1

2 BTORORL %4y (hyyn’} EYELET (SINGLE FLANGE) 12

3 BTOS20  #74% Apwv' - EYELET STOPPER 12

4 ENGO4AY AT 0T 9wy 93 Hob (M) SPRING NUT (M4} 2

5 ELHMIOF 7ovv (1-M4) WASHER (1-M4) 2

6 KCTO1RG  #4+ Fuyay Aban'— (1) SIDE TENSION STOPPER (1) 1

7 KCT0203 4 Al - #180 YARN STOPPER %180 1
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Operatlion

box

BIERy IR

No  #heEE dn % PARTS NAME (G G
PARTS Mo QrY  REMARKS
1 HIXMOG7& LCD M%7 BET 1LD ATTACHING BRACKET 1
2 HIXMOGSO BKT hior 77uwr BRACKET SETTING BLOCK 1
3 SIM244 AWL KTy PUSHING PIN 1
4 ESC0B12 37 f Wb M5 X 12) CAP BOLT M5 X 12) 1
5 KCXM0525 LCD Mvr A7~ LCD ATTACHING STAY 1
6 ESCM08 7470 (M X 8) CAP BOLT (M X 8) 4
7 ESCOR10 Fxy7 & 4b (M6 X 10) CAP BOLT (M6 X 10) 2
8 KCXD2028 SES122-S -7 (CA-39) SES122-S CABLE (CA-39) 1
91 KCXC2006 SES 0-BOX trt SES OPERATION BOX ASSY. 1 SET
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No &iEEH O & PARTS NAME & s #
PARTS No QTY  REMARKS
1 WYEDO2103 7ugk’~ 77422 M 37 FLOPPY DISK DRIVE |
2 KCXJ3001 SES122-S SWITCH 1 SES122-S SWITCH 1 1
3 KCXZ2009 ACH=K F 310 — (44»¥ -3  A.C. SERVO DRIVER (MR-]2S-80A-ENOGS) 1
4 KCXZ2006 ACH—+" b 741"~ AC SERVO DRIVER (SGDS-02A01AY23) 2
5 WNNMO10O1 Fatzy SW5 4 s REGULATOR (AES50-5D) 1
£ TNNMOIOI1 #2220 SW7 07y REGULATOR (AES75-124A) 1
7 KKXZ0003 SW 7 4" (SSK4001-1) REGULATOR (5SK4001-1) 1
8 KCXS3001 SES122-S 7v74% 1 SES122-S STABILIZER 1 1
O KCXE3009 SES ACCl-1 #v7» PRINTED CIRCUIT BOARD (SES ACCI-1) 1 (-=55044}
9 KCXE3015 SES ACCl-1 #n°» PRINTED CIRCUIT BOARD (SES ACCI-1) 1 (55045)
10 HIXEI009 NFL1 'y PRINTED CIRCUIT BOARD (NFLI) 1
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PARTS Na QrY  REMARKS
1 KCXE3005 SES IFC1-5 #'» PRINTED CIRCUIT BOARD (SES IFCI-5) 1
2 KCXE3OL3 SES IFF1-4 #n7» PRINTED CIRCUIT BOARD (SES IFF1-4) 1
2 KCXE3014 SES IFF1-5 40 s PRINTED CIRCUIT BOARD (SES IFF1-5) 1 11 OPTION
3 KCXE3003 SES POM1-1 &7y PRINTED} CIRCUIT BOARD {SES PCM1-1) 1
4 KCXE3007 SES PI0OL1-2 47> PRINTED CIRCUIT BOARD (SES PIO1-2) 1
5 KCXE3001 SES CPUL-1 #07» PRINTED CIRCUIT BOARD (SES CPU1-1) 1
& KCX72013 CR14250SE-CHS WFuh7 »F LITHIIM BATTERY (CR14250SE-CHS) 1
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Yoo HerEST oW % PARTS NAME m  f #
PARTS Na QTY  REMARKS
1 KCXD2002 SES122-S r=7"1 (CA-02) SES122-S CARLE (CA-02) 1 CNIX
2 KCXD2004  SES122FF05 770 (CA-01) SES122FF05 CABLE (CA-01) 1 CNZX
3 KCXD2003 SES122-S 774 (CA-03) SES122-S CABLE (CA-03) 1 ChN4X
4 KCXD2044  SES122-S r-771 {(CA-38) SES122-S CABLE (CA-38) 1 CNOX
5 KCXD2054 SES122-S 7774 (CA-32) SES122-S CARIE (CA-32) 1 CN1OX
6 KCXD2028 SES122-S 7" (CA-39) SES122-5 CABIE (CA-39) 1 CN12X
7 KCXD2038 SES122-S 777 (CA-31) SES122-S CABLE (CA-31) 1 CN13X
8 KCXD2036 SES122-S =771 (CA-30) SES122-S CABLE (CA-30) 1 (Nl4X
9 KCXD2041 SES122-S =71 (CA-33) SES122-S CABLE {(CA-33) 1 (N15X
10 KCXD2050 SES122-S =771 (CA-61) SES122-S CABLE (CA-61) 1 CN20X
11 KCXD2051 SES122-S =70 (CA-62) SES122-S CABLE (CA-62) 1 CON21X
12 KCXD2021 SES122RT 7" h (CA-41) SESI22RT CABLE (CA-41) 1 CN22X
13 KCXD2020 SESIZ22RT 7" (CA-40) SES122RT CABLE (CA-40) 1 CN23X
14 KCXD2015 SES122-S #=7"% (CA-51) SES122-S CABLE (CA-51) 1 CN24X
15 KCXD2046 SES122-S =771 (CA-52) SES122-S CABLE (CA-52) 1 CN25X
16 KCXD2045 SES122-S #—=7"0 (CA-54) SES122-5 CABLE (CA-54) 1 ON27X
17 KCXD2048 SES122-S 771 (CA-55) SES122-S CABLE (CA-55) 1 CNZ8X
18 KCXD2014 SES122-S #-7"% (CA-50) SES122-S CABLE (CA-50} 1 (N2oX
19 KCXD2024 SES122-S #—=7"% (CA-103) SES122-S CABLE (CA-103) 1 ACIN
20 KCXH3001 SES122-S FAN 1 SES122-S FAN ASSY. 1 1
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FILTER (SIDE PANEL, UPPER}
FILTER (SIDE PANEL, LOWER)

21 KCIMOSS3  74is— (F4F 0 #h 1)
22 KCIMOSS4 7484 (B4 0" 30 %)
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1 KCXDO701 #=7"0 (CA-D4)*SKC* CABLE (CA-04)*SKC* 1 CN2
2 KCXDovoz -7 (CA (05 ) *SKC* CABLE (CA-05)*SKC* 1 CN3
3 KCXDO704 7770 (CA-07) CABIE (CA-07) 1 (N2
4 KCXD2011 %—7"% (CA-08) SES122FF05 CABLE (CA-08) SES122FF05 1 (N3
5 KCXIX¥013 #—7*» (CA-13) CABLE (CA-13) 1 (NI
6 KIXDOOOS 471 (CA-05) SESI22RT CABLE (CA-0%) SES122RT 1 CNI
7 KLXDOOOL 7% (CA-06) (5G) CABLE {CA-06} (5G} 1 CNI
8 KCXEOOZ21 WCDZ #0v» PRINTED CIRCUIT BOARD (WCD2) 1
9 KIXEOOOE WSIZ ¥ » PRINTED CIRCUIT BOARD (WSIZ2) 1
10 KCXE2005  SES WSD3-2 407 » PRINTED CIRCUIT BOARD (SES WSD3-2) 1
11 KCXHO024 77780t 2 FAN ASSY. 2 1
12 KDCOST0  740h— FILTER 1
13 KCXD2004  SES122FF05 771 {CA-01) SES122FF05 CABLE (CA-01) 1 CNIC
14 KCXD2002 SES122-S 74 (CA-02) SES122-S CABLE (CA-02) 1 CNZC
15 KCXD2003  SES122-S 774 (CA-03) SES122-5 CABLE (CA-03) 1 CN3C
91 KCXC2013 Fzrf F 992 RELAY BOX 1 SET
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EEBE—49—tv r@E—E /STEPPING MOTOR SET

® SES102/122FF + 182FF + 234FF «102-E

N 4G 5G 6G 718G 106 1214 G 16/18 G
MEE—9-NC
1-3+6+8 KCCG0Z7 | KCCGOISA | KCCGOI2A | KCCGO05A | KCCGO07A | KCCGO0%A | KCCGos3
244457 KCCG026 | KCCG014A | KCCGO11A | KCCGO04A | KCCGO06A | KCCGOO8A | KCCGO52

@7:7: L. SES102/122FF5G O 50001-50435 H#. F foit. SES234FF5G O 50001-50080 BMOEEE -5 —
v NARHBRTIES, KOy —7APLEILDET,
To repiace the stepping motor sets of mic nos. 50001 to 50435 of SES102/122FF5G or nos.50001 to 50088 of
SES234FF5G, the following cabies are required.
R{2+4°5:7) DA ZW|T 5154 [For R(2, 4, 5, 7), replace KCXD0O713
L(1+3+6+8) O & 354 5 & /For L{1, 3, 6, B), replace :KCXD0714
ReL B]B5iz 353 2 18 4 fFor R and L at the same time, replace :KCXD0058

® SES124FF
N 78 G 10G 1214 G 16/18 G
EHE—r—-NO.
1+3-6+8 | KCCGoosa | KCCGO07A | KCOGO38 | KKCGOO2
2+4+5.7 | kCcosona | KCCGOOSA | KCCGO37 | KKCGOO!

® SES184FF « 254FF
122-S + 124-S + 182-S + 184-5 + 234-S » 254-5 *122RT
122CS - 124CS +» 234CS

N 3G 5G 6G 718 G 10G 12/14G
HEE£—#—NO.
1+3-648 KLCG002 | KCCG049 | KOCGOOZ | KCCGO34 | KCCG036 | KCCGo3R
2042547 KLCGOOl | KCCGO48 | KOCGOO1 | KCCGO33 | KCCG035 | KCCGo37

FHEr—#7-0FSI3ITHED & B0 TT, /The stitch motor number is shown below.
2.4 77 L /2,ACAM { E 11 K /Perspective drawing)

Exa v

Rear carriage

Front carriage £5




[2]

® SES183/233-FF + 236-FF

N 718G 10G 12/14 G 16/18 G
1-12 KCCGOOSA | KCCGO07A | KCCGOM9A | KCCG0S3
2.4-9-11 | KDCGOOI | KDCGOO3 | KDCGOOS | KGCGOOI
3:5+.8+10 | KDCGOO2 | KDCGOO4 | KDCGO06 | KGCG002
6+7 KCCGOO4A | KCCGOO6A | KCCGOO8A | KCOG0Ss2
® SES183/233-S « 236-S ® SES123-S
m 718 G 106 12/14 G M 7B G 10G 12/14 G
112 KCCG034 | KCCG036 | KCCGO38 1+5+8+12 | KCCGO34 | KCCGO36 | KCCGO38
244-9+11 | KGCGOO3 | KGCGOOS | KGCGOO? 2+6-7+11 | KCCGO33 | KCCGO35 | KCCGO37
3:5-8+10 | KGCGOO4 | KGCGOO6 | KGCGOOs 3410 KICGO02 | KICGOG4 | KICGOOS
6-7 KCCG033 | KCCGO3s | KCCGO37 4-9 KICGOO1 | KICGOO3 | KICGOOS

FEBx-7#-0B8ITRIOLE 0 TT, /The stitch motor number is shown below.

3,6 7 L /3,6CAM (B X /Perspective drawing)

EFxe )y

Rear carriage

-0 ) B

Front carriage
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